81,50

42,13

/

106.92

\os._4

U U

12,00

18.00

430

40,00

11,30

12,00

[> NOTE: LOCATE AND MOUNT AT ASSEMBLY

UPERATOR SIDE

BILL OF MATERIAL

ITEM| DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
N
156.00 ROLL FACE
222,08
EXISTING COLUMN AT SITE
*NO PLUMBING OR WIRING TO BE
RAN THRU THIS ZONE ON 79,90 ROPE
OUTSIDE OF SIDE PLATES "N
(BOTH SIDES) _—
_ P
X I]|I I I i
i 1
- - I - - - L1 L1 o o
8 TT |I||
L[] Q. o ﬁ o
° d r‘ ° o |
Pa | \ (‘Dh = [ ol o
A o S : o ol o a @
C/‘ ) al ~~ |
r” — — - p— — — ——e. o 0 o ° O
I~ 4 |
I'; 5T TG o o —]
. L4 © 10 mt o H o117 | O/@
| ﬁ Eﬂ == o I
| — = i -
\ T T ogem
= 0 -
! e o o
/ \ i T
Vi \ ] o @o o
- Lo
/ | o
o} o ° T 5 X? o o
'e) o) \ 'e} o)
- LINE
7 MACHINE o I % |l &
L
// X //
DRIVE SIDE
88.50 (A000568-S02)
12.00 177.00 12.00
COPYRIGHT © 2014 KOHLER CHATING EST. WT. = 0. 0 #
8 T
> @ KOHLER COATING . SO-BAR ROD COATER
5 THIRD ANGLE PROJECTION | yNIONTOWN, OHIO U.S.A. [
5 e Y Yyt T L [ —
4 16V | 04 V' | G RepRODUCED, COPED OR OTHERWSE DISPOSED OF AND IS WORE SIRFCE TUERANES (INLESS OHERMSE Pecr) | i
3 Ve TG OF DS PR OF PSR [som o o | s | o A T &
> wv | ey | IS SN KA E I (o s | o | o | 811/ ' '
125 3.2 0.0 1-PLACE DECIMAL 1.020'. +.25MM CHK. BY DATE _
1 s [ esv | BESENMDIOMGI ST o oo | o | Lo A000268-501 | 0
No. REVISION 50 V| 125 V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) EE%CT HERB KOHLER R SCAE RS | Sz )




BILL OF MATERIAL

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

|— i SET GAP BETWEEN ROD AND EEEKBE%EPID\;DZRQRM
- |- — 10— APPLICATOR ROLL TO .070/.090 SET UP IS VERTICAL
E ] 2 f
I i :ll
il
C ‘ o | o
® T ° \.\'\_ 00—
o O] fpnti= ~ <\ | bl — <l Pee ~ -
o[[o L % ' s ‘ n S © Q) | \
L2 © © o o@®[L s ]?_O(IW ; 12 o] oo N §
g— 5 % < \@/
_ © @ o o® d ® |':_ ©9 \/)
| 1 | — r— — ‘ ° g (®) 4\ .‘ .
T _ '_'o g ° - [ ) 000 _!"-
Fer H [ ool | = o-.— — B
= “ 1) | [ QBRI CT
H & = 0o
[ — g ™ o (o] - ° B fo)
6 - 5 ® ° ' o) 1~
] \ o o\o o s
(o Xe . (o ] . B
[ AT 1 e |l
il > O = o o = o o
5! o o o o o o o o
H o o o o o o o
i AR I A
23,90
83.00
DRIVE SIDE 7000 OPERATOR SIDE SECTION "X=X"
(AQ00068-S0D)
COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
= @& KOHLER COATING @ : SO-ROD COATER
THIRD ANGLE PROJECTION T
5 UNIONTOWN, OHIO U.SA. L
5 PR 1y S L Oy [ O A R
4 18 V| 04 V' | 5 REPRODICED, COPED OR OTHERWSE DISPOSED OF AND IS WORE SIRFICE TOLERACES (WESS OPERWE Pecr) | | o
3 2 V|08 TR TE WO OF DOWICS, PR (R RS TR [ o | som | oo AV TG Y
a MIBMIE i s M el b e Gl S T o
2D0ED ROD AP, PAN ST U IoF " * ONERSHP N AD 10 THE DRANG AND TE SUBECT MR | o, ooues oot | sow” | ssom | % B DATE AO 00568_802 1
1 te73/a| | %0V | 83 V' | D6perED AS THE PROPERTY OF KOHLER COATNG EeRCATon Toaces: | s10 | s
No. REVISION e | e |V [V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) e HERB KOHLER | SAE R s w | ])




BILL OF MATERIAL

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

1 —
1 1
1 - 1
1 o O ) = 1
| o : ri -]
(:) i _ _ _ _ _ _ _ _ _ _ _ _ In m)
\ \
] N\
éD D (
1
1
1
|
X . . —1 3 L
0o ! 1 / J—L—l
1 e o [ 1 1 — ! aiin | -
o o o 1 [ J - - ]. [ °o o 3
il ! 1 1 i N =—rll &
& o - 1 1 A
! EE ! ..° ) I - T Ql% ° ° | 3
I © d p = S O
.{ 00 m ' e ) T%QL /.H- °
| m @ i =
Yool ! o o @ 1 @\ QE-I_qu &
5 J I
: .‘33@ C : ! [ CIt .
[ — =
: L] S NIFET© oa o
-] ] , F, ] [ gl [
B | - 0. fxe
o o -] ©° o
o) o o) o I o o o) o
o ol : : o ol F o o o ol
91 1 B || £ | & || £

DRIVE SIDE
OPERATIOR SIDE
0
3 ' af iTe)
S N 1
4
—— R (1) #2 LITHIUM BASE GREASE —
o &
% (2) LIGHT LUBRICATING OIL 4
L}
= = (3) GEAR LUBE °°
.7 3
E T tVTTo
] COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
l > &= KOHLER COATING I LUBRICATION LOCATIONS
5 THIRD ANGLE PROJECTION |  UNIONTOWN, OHIO U.S.A. T
FINISH SYMBOLS L
T 5 WERONGR | Wceo | THIS DRAMING IS THE PROPERTY OF KOHLER COATING. TWE/UATE LAST EDTED E
i 6 v | o4 v | THS DRNG IS LOANED ON THE CONDITON THAT I IS NOT T0 DO NOT SCALE DRAWING A TERIAL
4 ' BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS WAIRE SIRFCE TLECES (MESS OTERWSE SPECPE)
: 3 32 v | 08 v | NOTTO BE USED IN WHOLE OR IN PART TO FURNISH INFORMATION NS | WEE
- - FOR THE WAKING OF DRAWINGS, PRINTS OR PARTS THERECF. 0000  3-PUACE DECMAL | £005" | £06MM DRAWING N, REV.
8 V| 16 V' | THE ACCEPTANCE OF THIS DRAMIG IS AN ACCEFTANCE OF THE om0 a-puceoeo | sowr | soow | D' B JGF " 8/11/14
e 125 V| 32 V| FOREGONG CONDTIONS AND THE RECOGNTION OF THE EXCLUSME |oo  t-puace becwn | 2oz | so5m
OPERATOR SIDE I w0 v | 63 v | OMNERSHP N AND T0 THE DRAMNG AND THE SUBECT AR |0 opukce oeon | 2o | zsomt | B DATE -
DRIVE SIDE R KD i DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRICATION TOLERANCES: | +.100" 2.0MM TECH REF.
No. REVISION DATE we | 0V |8V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) coxtact HERB KOHLER SAE Rswm | J)




BILL OF MATERIAL

ITEM]  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

B

=

£
O

Tfooo
)
1B
M
[
O o0
5 A\
o]
LD
o

o

1
|
O,
()
Q
? o ©
° + @
X
[ [
(o)
& g S
| 00 | 00
00 - 00
+
o 0 f— % D
O
O
(o] o @ (o]
00 00
o o o)
O © O o
O e O O . of
. O O o . O ®
(o, 0 (o,
o o o o) o o o)
o o o o
(o] (o] (o] (o] [ [ o o
o o o o o o o o

BACKING ROLL REMOVAL APPLICATOR ROLL REMOVAL
1. SECURE WASH ROLL ASSEMBLY. 1. SECURE WASH RIOLL ASSEMBLY.
2. REMOVE WASH ROLL CYLINDERS, 2. REMOVE WASH ROLL CYLINDERS,
3. REMOVE COUPLING GUARD. UNBOLT SHAFT ADAPTER, 3. REMOVE WIPER BLADE,
4. SUPPORT ROLL. UNBOLT PILLOW BLOCKS. 4. REMOVE COUPLING GUARD. REMOVE SPLIT CLAMP.
9.  SUPPORT ROLL., UNBOLT PILLOW FLANGE BEARINGS,
COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
: @ |KOHLER COATING @ : SO—ROD COATER
THIRD ANGLE PROJECTION T
6 UNIONTOWN, OHIO U.SA. L
5 ST T G5 THS VNG 1S THE PROPERTY OF KOHLER CONTG TWE/DKTE LIST EDTED E ROLL REMOVAL
; 2y | uy | EE -
a L e e e S T el
" T ' o CHK. BY DATE —_
1 B0V 83 e e PP O KRR OO, | ancion | o | s _
No. REVISION e | e |V [V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) ctwtact HERB KOHLER ' SAE RS | )




CUSTOMER SCOPE
MACHINE MAIN AIR SUPPLY AND CONNECTING HARDWARE FROM EXISTING MILL AIR HEADER TO ISO-BAR

L

N A

RUD COATER

WATER CHILL UNIT(S)

WATER CHILL SUPPLY AND RETURN LINES AND CONNECTING HARDWARE FROM CHILL UNIT TO COATING

PAN.

COATING PAN SUPPLY, RETURN, ROD PAN RETURN, AND DRAIN LINES AND CONNECTING HARDWARE FROM
PANS TO EXISTING SUPPLY AND RETURN PUMPS
MACHINE WATER SUPPLY FROM EXISTING MILL WATER HEADER TO ROD COATER

WIRING FROM MILL'S FUSED DISCONNECT TO ROD COATER OFF MACHINE CONTROL CABINET

WIRING FROM OFF MACHINE CONTROL CABINET TO ROD COATER TERMINAL BOX [N MACHINE
REWORK OF EXISTING SUPPORT STRUCTURE AND WALKWAYS,
NEW SUPPLURT STRUCTURE, WALKWAYS, AND CATCH PANS. (DRAWING #P0220100-P20>

PALNNAT

81,50

4213

BILL OF MATERIAL

ITEM|  DWG. NO.

QTY.

DESCRIPTION

MAT'L. / REMARKS

WT.

REWURK AND RELOCATE ANY GUARDING AND SAFETY DEVICES THAT WERE

REMOVED DR DISPLACED DURING INSTALLATION OF MACHINE. RESTRICT

ACCESS TO MACHINE AND MOVING PARTS DURING A POWERED STATE IN
ACCURDANCE WITH LOCAL SAFETY LAWS AND CODES,
(BY CUSTOMERD

M~
™~ w»
L
= =
-
\.
\.
\.
i, §
0
\
K4
4
/

A

AT ASSEMB
TYP.

DRIVE GUARDS
LOCATE AND TAP
3/8-16NC ON EXISTING COLUMN

LY

DRIVE MIOUNTING PLATE
LOCATE AND TAP 1/72-13NC

TO EXISTING COLUMN
AFTER MACRINE IS LEVELED AND SECURED IN PLACE
(CENTER LINE MARKS PROVIDED ON PLATE
FOR BOTH BACKING AND APPLICATOR ROLL)>

| @ 3/4" NPT 80PSI AIR IN

@ 4" NPT COATING SUPPLY —Z

5

1-1/2" NPT CHILL WATER RETURN

®

156,00
78.00
Euﬂ—_“*_——L—_:i—_:_'”—='“==”'=
|
= — —
i @ ..... I_‘"
3 - - - " __‘_'_'_‘_'_'_‘_’!' """""""" i _ =
o 8 i = 1
5 = = i
- — s L=
& | !
= ¥
S | il
- o —l Bio - Se=——
!
LOCK OUT MOUNT PLATE | 100 5000
LOCATE AND MOUNT AT INSTALLATION : =
3/8-16NC TAP TO EXISTING COLUMN 9450 CUT SHAFT
ON EXISTING ROLL
189.00
173.00
1 1
ll ll
ll ll
EXISTING ROLL AND BEARING o 0 :
USED FOR ROD COATER WRAP RIOLL . ] |
| !
~19 L_______ ________ ________________l_ a onr
&] i i
o = o 4" COATING RETURN
of S . : ®
1
......... [ Il . J
- T .
b

|
| "H

ST

10.25

63.38

Y TN - L
. , . || 1-1/2* NPT CHILL WATER
( L A ) I R R I, (N o o SUPPLY
! , ol 3| 8 T
\ / o] N o) M~
N - - 2l R I ©
5 " 3
. / (B) 1/2* NPT WATER IN/ L ATER MANIFTILD
@ 4’ NPT ROD P[ﬁQI\;VTEETSLljgg | 450 \ ] ‘ LOCATE AND MOUNT AT INSTALLATICN
] ' REMOUNT EXISTING ROLLS NPT PAN DRAIN 3/8-16NC TAP TO EXISTING COLUMN
T NEW STRUCTURE
CODE |DESCRIPTION SIZE PRESSURE FLOW RATE OPERATOR SIDE DRIVE SIDE
INSTANTAINIOUS 60
A MAIN AIR IN 3/4" NPTF REG 80 PSI SCFM (< 3 SCFM
CONTINUOUS) COPYRIGHT © 2014 KOHLER COATING estwr= 0, 0 #
B MAIN WATER IN 1/2" NPTF REG TO 30 PSI 10-20 GPM 5 n
C COATING PAN SUPPLY 4" NPTM 15 PSI 80-160 GPM 7 @E} KOH I_ER COAT' NG @ I PAPERWORKS
: - ’ - SUPPLY LESS THIRD ANGLE PROJECTION T -
D COATING PAN RETURN 4" NPTM ATMOSPHERE CONSUMPTION 6 e n:::f;:,m"rs:io,:;;mmmm I 'E SITE LAYOUT
E  |COATING PAN DRAIN 1 172" NPTF__|ATMOSPHERE NA S T o | HS DRANG S LOVED ON THE CONOTON T4 1 T 0 D0 NOT SCALE DRAWING s
F ROD PAN RETURN 4* NPTF ATMOSPHERE o-15 GPM 4 ) BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS MACHNE SURFACE TOLERANCES (UNLESS OTHERWISE SPECIIED)
G COATING PAN CHILL WATER SUPPLY 1 1/2” NPTF  |60-REG TO 10 PSI* (10 GPM *NOTE: OVER PRESE%%ZING WILL DAMAGE 3| REMOVED 1" TAP AT ASSENBLY NOTE 5 Zj ?:j L L — o _ — _
‘ ' ‘ THE ACCEPTANCE OF THIS DRAWING IS AN ACCEPTANCE OF THE 000  2-PLACE DECWAL | +010° | +13M '
H COATING PAN CHILL WATER RETURN 1 1/2* NPTF__ |10 PSI 10 GPM Q| UPDATED SUPPORT STRUCTURE o/B/14 125 V| 32 V| FOREGONG CONDTIONS AND THE RECOGNTION OF THE EXCLUSME |00 1-Pace obcwn | zo20' | o5 — P0220100 POl 3
J CABINET COOLER SOLENOID VALVE 172" NPTF 100 PSI 35 CFM || UPDATED HEKGHT OF COKTER BY +3- JGF wo o | 63 o | CHNERSHP N AND TO THE DRAMNG AND THE SUBECT WATTER | o o-puck oeow | sowr | ssouwr | B -
> e/NaA:‘/Em ' : DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRCATON TOLERANCES:| 100 | so0m [— —
No. REVISION we | e | OV |25V ALL DIMENSIONS IN_INCHES (UNLESS OTHERWISE NOTED) contact HERB KOHLER ' SAE R 5w | s )




LOCATE AND MOUNT AT ASSEMBLY
(4) 3/8-16NC TAP THRU

11.00

|
oo 1 (e ..,H {8
| jo—-—af poi o@ T
| 1" [P =T
oo lo o |
oo |2 2 8 8
atliah
O O gl oJI }
98_ ° | o b ° B ,J_
~ | |\‘ i
o) of !° L ° o) 0
o o | 1 Q o o
ol | o |l #
1 | | ——
| |
(074
6.90 2.00

18,00

OPERATOR SIDE

6.61

N —

%

LOCATE AND MOUNT AT ASSEMBLY

(6> 3/8-16NC TAP THRU

AFTER MACHINE IS LEVELED AND

LOCATE AND MOUNT AT ASSEMBLY
(4) 3/8-16NC TAP THRU

AFTER MACHINE IS LEVELED AND
SECURED IN PLACE

&
i

2.90(25.50{5.30

4213

LOCATE AND MOUNT AT ASSEMBLY/

(4) 3/8-16NC TAP THRU
AFTER MACHINE IS LEVELED AND

e

SECURED IN PLACE

1735

2907950530

SECURED IN PLACE

BILL OF MATERIAL

ITEM|  DWG. NO. QY. DESCRIPTION MAT'L. / REMARKS WT.
| | | |
| | | |
| | | |
! ! 12.00 3.00 ! !
LOCATE AND WELD AT ASSEMBLY
R 1/2-13NC TAP THRU
| | AFTER MACHINE IS LEVELED AND SECURED — | |
| | IN PLACE P | |
(CENTER LINE MARKS PROVIDED ON PLATE |'_
‘ ‘ FOR BOTH BACKING AND APPLICATOR ROLL) _ o 413 | 413
413 413
! ' —~_ jI: | | LOCATE AND MOUNT AT ASSEMBLY
3.88 | | | ° o | || 388 (4) 3/8-16NC TAP THRU
| | p o o | | AFTER MACHINE IS LEVELED AND
‘ | o SECURED IN PLACE
] o 3 T
"
™ (e}
| | / 3 0 1BE
| | 2 ) |
/A ©| w
4 f o
; = | |
| | |
| | |
| | | |
‘ [00] -
{ | | h = AL h = = | |
3 | q =
| | S i ql e | |
| <
IR * m |
| | - | |
| | N5 | |
] O [o; cJ =
LOCATE AND MOUNT AT
- ASSEMBLY o o -
| (2) 3/8-16NC TAP THRU ||
all | Gk | i | R
| | C_ /1 C_ ] | |
661 | | _
L
LOCATE AND MOUNT AT ASSEMBLY >
(3> 3/8-16NC TAP THRU
4,30
3.00
300 1
DRIVE SIDE
COPYRIGHT @ 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
= @ KOHLER COATING I ISO-BAR ROD COATER
5 THIRD ANGLE PROJECTION | - UNIONTOWN, OHIO U.SA. [
FINISH SYMBOLS
5 wicromcr | wcron | THS DRAWING IS THE PROPERTY OF KOHLER COATING. TE/OATE LAST EDTED E
6 v | 0s v | THS DRAKHNG IS LOAED ON THE CONDITON THAT T IS NOT TO DO_NOT SCALE DRAWNG e
4 BE REPRODUCED, COPED OR OTHERWSE DISPOSED OF AND IS MR SIRFCE TR (LSS (HERVSE SPEFED)
: w v | o v | BB T |
2 AL e T e P e -
125 3.2 0.0 1-PLACE DECIMAL +.020° +.25MM
OWNERSHP N AND TO THE DRAWNG AND THE SUBIECT MATTER | . o | esom | OB DATE -
1 | B0V |83 V| OECTED A THE PROPERIY OF KOHLER COMING AN T | amr | oo — — P0220 1 00 P 10 0
No. REVISION m Cé%g’ 50 V[ 125 V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contact HERB KOHLER ' SINE sz ])




BILL OF MATERIAL

) I .
TTEM |QUANTITY | DESCRIPTION 177,00 TEM] DWG. NO. | QTYV. DESCRIPTION MATL. / REMARKS | WI.
1 2 8 X 4 X 3/8 VALL REC TUBE X 177 LG. (APROX)
E 6 X 4 X 1/2 WALL ANGLE X 177 LG, (APRIX) !
3 [a/R 12 GA. X AS REQ'D 3600 | Y VaLKVAY
A 3° SCH 40 PIPE X 390 LG, | (8 X 6 X 3/8 WALL REC TUBE)
) ot 8 X 4 X 172 WALL ANGLE X 17175 LG | 6 X 6 X 172 WALL ANGLE)
6 |e 3/8 THK X 7.75 X 58 LG. PLATE | (1) 360 (BAR FLODR GRATES)
7 |4 8 X 6 X 3/4 WALL ANGLE X 800 LG. (1) !
8 |3 8 X 6 X 3/8 WALL REC TUBE X 37.00 LG. |
5 1 6 X 6 X 1/2 WALL ANGLE 116,00 LG,
0 |2 6 X 6 X 1/2 WALL ANGLE 37.00 LG, !
n |5 1 TALL X 30 LG. BEARING BAR X 36 WIDE | o
2 |5 1 TALL X 36 LG. BEARING BAR X 24 WIDE |
3 |2 18 X 12 X 3/4 VALL REC TUBE X 45.00 LG, !
14 |4 150 X 2600 X 28.00 GUSSET 45.00 75 1200 EXTEND EXISTING WALKWAY . 1 .
— 150 X 1200 X 2400 LC PLATE COPY EXISTING ANGLE AND TUBE SIZES | | 1 ) |
16 |2 8 X 6 X 1/2 WALL REC TUBE X 6875 LG, | o 8l s
L AT e 5| 8
= = |
S ' Wi L i}
o/ 4 o H T - T
s = = !
b= 9]
A loy o tof
- 168,50
EU |y 37.00
3.00
s 177.00
26.00 8.00
88.50
e~ ] e R ; | ﬁ_i ADD TEMPLORARY SUPPLRT : S —
| | . TO IR FRAME |
| | | OR REMIVE DURING |
................ : : _ . INSTALLATION :
RELOCATE THIS SUPPORT AS SHOWN | BOTH SIDES |
BOTH SIDES | |
R " ! REWIRK AND RELOCATE |
| ANY WIRING, PLUMBING |
_ > -~ 75" THK MOUNTING PLATES TYP. | IN THIS AREA :
R R l e L [ B 7 W 1 7 BDTH SIDES
.......... L1 . !
e v ‘ 2 S-S | ........
L O N p’ | REMOVE EXISTING SUPPCRT
...................... _ o | b SR
8.00 | [ 600 |
28,50 . 12,00 |
32.00 | |
30,00 S ' |
' |
[
\ | |
2N | - '
! N = |
= S 5 5 ﬂ m: : ! Ii | || : "
= " " in \ o — i
\ i/ ! ]
. | | i | | © ®
8* DIA. TYP. - 5 |
3| 8 (14) |
B |
...................................... : i
18 X 12 X 3/4 WALL RIS |

NEW CATCH PAN SLOPED TOWARDS DRIVE SIDE
(12 GA. SHEET)
(3 NPT DRAIN)

REC TUBE TYP.

46,30

NEW CATCH PAN SLOPED TOWARDS DRIVE SIDE
(8 X 4 X 1/2 WALL ANGLE)
(3/8 THK X 7.75 X 38 LG, PLATE)
(12 GA. SHEED)
(3’ NPT DRAIN
CATCH PAN SUPPORTS)

(8 X 6 X 3/4 WALL ANGLE)

OPERATOR SIDE DRIVE SIDE
NOTE: ITEMS 13, 14, 15, 16 SUPPORTS NEEDS TO BE BOLTED TO
EXISTING STRUCTURE. COPY EXISTING STRUCTURE AND
® X 4 X 3/8 VALL REC TUED MIUNTING HARDWARE COPYRIGHT ©) 2014 KOHLER COATING estw- 0.0 #
G X 4 X 1/2 WALL ANGLE MACHINE NEEDS TO BE MOVED INTO PLACE AND SUSPENDED 5 ' '
(BAR FLOR GRATE) ITH THESE JTHE REVEVED KOHLER COATING [ PAPERWORKS
; g : - 7 I
172" TH'’K END PLATE IF BOLTED T STRUCTURE T
5 THIRD ANGLE PROJECTION | |JNIONTOWN, OHIO U.S.A. L
5 ]| THS DRMNG 1 THE PROPERTY OF KOHLER CONTG, TWE/DATE LAST EDIED E
6 | o4 v | THS DRANNG IS LOANED ON THE CONDTON THAT IT 1S NT TO DO_NOT SCALE DRAWING —
4 ' BE REPRODUCED, COPED OR OTHERWSE DISPOSED OF AND IS W SRFACE TURMES (LESS OTERWSE SECFED)
3 2y | wy | SELE e v i T R
2 w | v | [T BN EMGING OIE | e || |
125 3.2 00 1-PLACE DECMAL +.020" +.25MM
L[ UPDATED SUPPORT STRUCTURE ToF o v | 53 v | ONERSHP N ADTO THE DRAMNG AND THE SUBKECT MR |0 o-ruce ocome | w0 | zsom | % BY DATE P 0 220 1 OO—P 20 1
/8714 ) DEPCTED AS THE PROPERTY OF KOHLER COATING. FABRICATION TOLERANCES: | 100" | 20uM
NAME CHK'D v v TECH, REF.
. REVISION DATE DATE_ 50 125 ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) conact HERB' KOHLER STAE s |z )




BILL OF MATERIAL

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

NOTE:
1. ITEMS PAINTED RED ARE TEMPORARY, AFTER REMOVED THEY ARE NO LONGER USED.

I s0) OA) (5 REMOVE THESE ITEMS FOR MOVING MACHINE INTO PLACE
| - 1, BACKING ROLL AND BEARINGS (DRIVE AND OPERATOR SIDE)
2. BACKING ROLL COUPLING, GEAR MOTOR AND MOUNT, COUPLING COVER (DRIVE SIDE)
I 3, FRONT MOUNTING FEET (DRIVE AND OPERATCR SIDE)
4, ROD GEAR MOTOR, COUPLING AND MOTOR MOUNT (DRIVE SIDE)
: 5. APPLICATOR GEAR MOTLOR, COUPLING, COUPLING GUARD AND MOTOR MOUNT (DRIVE SIDED
6. DRIVE MOUNTING PLATE (DRIVE SIDE)
I 7. PAN SLIDE BLOCK GUARD (DRIVE AND OPERATOR SIDE)
8. AIR FILTER REGULATLR
: 9, WATER FILTER
10, WATER MANIFOLD
‘ 11, TEMPORARY MOUNTING FRAME (PAINTED RED)
12, UNBOLT RELOCATE TO FINAL MOUNTING POSITION, 6* UP.
[
[
[
[
|
[
| _ 2
| 00 06
L XX r—n 11
‘ =BRlo)]
7 5 6
[
| - - _ _ _ _ _ _ e
............................................................................................................................. ‘ = 2 . 5
e ettt eienerenetenenenenemiissis e s s ren e en e rnenen ettt BT e e e em £ 1515 s mE e een e e e renenenen I O |
[
| (5)
|
.....?i;;;;;;i ‘ |y I_EE_I‘
| ‘\‘ 3=
| | N m‘.IIIII'%
| 5 . \ iI I.'g Q;®}Nm.

L8)
—
[ 50

N
=
\ |
[]

HQ

7330

1A, MOVE ROD COATER INTO POSITION AS SHOWN cA. SLIDE MACHINE BETWEEN COLUMNS TO DIMENSION SHOWN
2B, PREPARE RIGGING AS REQUIRED TO LIFT MACHINE 73.30°
VERTICALLY. (MACHINE WEIGHT = 19000 LBS) (4> LIFTING

RINGS PROVIDED.

3A. LIFT MACHINE INTO PLACE 73.30" FLOOR TO BOTTOM
OF SIDE PLATE,

OA. INSTALL DRIVE MOUNTING PLATE (DRIVE SIDE> (WELDED TO EXISTING CLLUMN)

I

I

I

I

|

I

I

4A. BOLT ON FRONT MOUNTING FEET I
4B, INSTALL NEW FRAME SUPPORT (BY CUSTLIMER) : OB, INSTALL BACKING ROLL AND BEARINGS (DRIVE AND [PERATOR SIDE) (ROLL WEIGHT = 2400 LBS)

I

I

I

I

4C. LOWER MACHINE ON SUPPORTS

4D, WELD SOLE PLATES TO FRAME SUPPORTS (4> PLACES

4E. REMOVE HOIST RING AND MOUNTING BRACKET

4F, SUPPORT DOCTOR WASH ROLL ASSEMBLY. DISCONNECT AIR
CYLINDERS, PIVOT TO POSITION SHOWN FOR
INSTALLATIEN OF BACKING RMALL.

OC. INSTALL BACKING ROLL COUPLING, GEAR MOTOR AND MOUNT, COUPLING COVER (DRIVE SIDE)

oD. INSTALL ROD GEAR MOTOR, COUPLING AND MOTOR MOUNT (DRIVE SIDE)

OE. INSTALL APPLICATOR GEAR MOTOR, COUPLING, COUPLING GUARD AND MOTOR MOUNT (DRIVE SIDE)
OF. INSTALL PAN SLIDE BLOCK GUARD (DRIVE AND OPERATOR SIDE)

oG, INSTALL CAT WALKS

oH. INSTALL CATCH PANS

oJ. INSTALL AIR FILTER REGULATOR, WATER FILTER, WATER MANIFOLD

oK. LOCK OUT MOUNTING PLATE

oL. TOUCH SCREEN (LOCATION TBD)

oM. MOUNT EXISTING IDLER ROLLS

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
> @& KOHLER COATING I PAPERWORKS
6 THRD ANGLE PROJECTION |  UNIONTOWN, OHIO U.S.A. [
FINISH SYMBOLS
5 R | Wi THS DRAWING IS THE PROPERTY OF KOHLER COATING. THE/WATE LAST EDVTED E
6 v | 04 v/ | THS DRAKNG IS LOANED ON THE CONDIION THAT IT IS NOT T0 DO NOT SCALE DRAWING ATERIAL
4 : BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS WACIRE SIRFACE TOLECES (INES OTHERWSE SPCFED)
32 v | 08 v | NOTTO BE USED IN WHOLE OR IN PART TO FURNISH INFORMATION WGHES | WETRE
3 v | FOR THE MAKNG OF DRAHNCS, PRITS OR PARTS THEREC. oo e oEowA | xoos' | rosw [T TATE DRAWING NI REV.
UPDATED SUPPORT STRUCTURE JGF 5 16 THE ACCEPTANCE OF THIS DRAWING IS AN ACCEPTANCE OF THE  [o000  2-Puct DECMAL | +010" | £.13uM = JGF
2 9/2/14 125 V| 32 v | FORECONG CONDTIONS AND THE RECOGNION OF THE EXCLUSNE |00  1-puace Dcwn | o0 | 25w v
{ | UPDATED HEGHT OF COATER BY +3° JGF 50 63 /| OWNERSHP IN AND TO THE DRAVNG AND THE SUBLECT MATTER | o.  o-puace ecma | £0s0" | 50w CHK. BY -
8/21/14 : DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRICATION ToLERaNcEs: | 100 | 20 —
NAME CHK'D. TECH,
No. REVISION DATE e | WV | sV ALL DIMENSIONS IN INCHES (UNLESS OTHERVISE NOTED) contact HERB' KOHLER SAE R | sz [)




BILL OF MATERIAL

BOLT SPECIFICATIONS TEM| DWG. NO. | QTY. DESCRIPTION MAT'L. / REMARKS

IMPERIAL (INCH) BOLTS ARE TO CONFORM TO A MINIMUM GRADE OF SAE 5 OR EQUIVALENT. BOLT TORQUE TABLE BOLT TORQUE TABLE
METRIC BOLTS ARE TO CONFORM TO A MINIMUM GRADE OF ISO 8.8 OR EQUIVALENT. 558(;"\3%F\TPERDOV(\)“FT['O%L§X§ éﬁé‘é’. ?é 5 Egg"\gﬁTPERDOV(\)”FTEOC;LSX;’ é?é& é\é 5
ALL BOLTS ARE TO BE TIGHTENED TO THE RECOMMENDED TORQUE LISTED IN THE TABLE. N SR 1490 AND ASME Boa N 150 8901
ALL FLAT WASHER ARE TO CONFORM TO A MINIMUM GRADE OF ANSI TYPE A SERIES W OR EQUIVALENT, @ ()
UNLESS OTHERWISE SPECIFIED. -
DIA. - BOLT TORQUE DIA. - BOLT TORQUE
LOCK WASHERS THREAD FOOT POUNDS THREAD FOOT POUNDS
ALL LOCK WASHER ARE TO CONFORM TO A MINIMUM GRADE OF ANSI REGULAR DUTY, DIN 127 B OR PITCH PITCH
EQUIVALENT, UNLESS OTHERWISE SPECIFIED. 112.20 5 4 T
ALL THREADED CONNECTIONS - USE LOCTITE® 243 BLUE (OR EQUIVALENT) THREAD LOCK AT ASSEMBLY. 174-28 ol Mox199 |77
DO NOT APPLY THREAD LOCK TO ADJUSTABLE BOLTS, SUCH AS LEVELING FOOT PAD THREADS, JACKING 5/16-18 17.4 M7x1.00 |13
BOLTS, SET SCREWS WITH JAM NUTS USED AS STOPS AND FOR LEVELING. 5/116-24 19.3 MBx 125 1188
3/8-16 31 M10 x 1.50 37
BEARING ASSEMBLY 3/8-24 36 M12 x 1.75 65
APPLY NEVER SEEZ® OR EQUIVALENT ANTI SEIZE COMPOUND BEFORE ASSEMBLING - 7/116-14 49 M14%200 | 104
BETWEEN THE PILOT OUTSIDE DIAMETER OF PILOTED FLANGE BEARINGS AND MATING INTERNAL 600 o ov200 |1
DIAMETER OF BEARING MOUNT. : <
BETWEEN INTERNAL DIAMETER OF BEARINGS AND MATING COMPONENTS. 1/2-13 75 M18x2.50 | 222
BETWEEN COUPLING INTERNAL DIAMETERS AND MATING COMPONENTS. 1/2-20 85 M20x2.50 | 314
TO THREADED CONNECTIONS THAT DID NOT RECIVE LOCTITE. 5811 - oo <250 | 408
5/8-18 170 M24 x 3.00 943
3/4-10 267 M27 x 3.00 796
3/4-16 297 M30 x 3.50 1079
7/8-9 429 M33 x 3.50 1468
7/8-14 474 M36 x 4.00 1886
1-8 644
1-12 722
11/8-7 794
11/4-7 1120
1 3/8-6 1469
11/2-6 1950

COPYRIGHT © 2010 KOHLER COATING ~ [EsT. wr. = a.

@ KOHLER COATING @

THIRD ANGLE PROJECTION | |NIONTOWN, OHIO U.S.A.

ASSEMBLY STANDARDS

FINIS| 0LS
uuuuuuuuuuuuuu THIS DRAWING IS THE PROPERTY OF KOHLER COATING. TIHE/DATE LAST EDITED

THIS DRAWING IS LOANED ON THE CONDITION THAT IT IS NOT TO DO NOT SCALE DRAWING
BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS WACHINE SURFACE TOLERANCES (UNLESS OTHERWSE SPECIFEL)

AAAAAAAA

NOT TO BE USED IN WHOLE OR IN PART TO FURNISH INFORMATION INCHES | METRC

DWW~ |[|0O

FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREOF. 0.000  3-PLACE DECI £008" | OB [0 o TpATE 44 f4=fam L DRAWING NO.

AAAAAAAAAAA
///////////////// DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRICATION TOLERANGES: | £.100* | s2.0uu

v v
v v
MAL
, DATE
6 V' | 18 V' | THE ACCEPTANCE OF THS DRANNG IS AN ACCEPTANCE OF THE | 000  2-puace oeoww | 010" | saowi | Vv B JOF 1/17/10

v | 32 V| FORESONG CONDTIONS AND THE RECOGNTION OF THE EXCLUSME [0  1-ruace pEow | oo0® | oo —
y o | OHNERSHP N AND T0 THE DRAHING AD THE SUBKCT MTER |0 o-puce oeo w | row | som | 0K BY -
v v SCALE [R AS NIOTED

IIIIIII




A000568-S10-A

FRAME ASSEMBLY

A000568-S15-A

APPLICATOR ROLL ASSEMBLY

A000568-S20-A

+*

§ UNIT PARTNO DESCRIPTION
00 P0220101 ISO-BAR ROD COATER

00 | R1 A000568-S01-A ISO-BAR ROD COATER

00 | R2 A000568-S02 SECTIONS AND VIEWS

00 | R3 A000568-S03 LUBRICATION LOCATIONS
00 | R4 A000568-S04 ROLL REMOVAL

00 | RS P0220101-P0O1 SITE DRAWING

00 | R6 P0220101-P20 SITE DRAWING

00 | RY P0220101-P21 SITE DRAWING

00 | R8 A000525-S01 ASSEMBLY STANDARDS
00 |01 D001000-S01-D STROBE WHITE

00 |02 D000115-S01-KQ EQUIPMENT TAG

01

02

03

BACKING ROLL ASSEMBLY (19.25 DIA. BCK ROLL)

04 A000568-S25-A COATING PAN ASSEMBLY

05 A000568-S27-A TIMING SHAFT ASSEMBLY

06 A000568-S28-A PAN PIPING ASSEMBLY

07 A000568-S29-A COATING PAN CHILL WATER PIPING ASSEMBLY
08 A000568-S30-A WIPER ASSEMBLY

09 A000568-S35-A ROD ASSEMBLY

10 A000568-S40-A WRAP ROLL ASSEMBLY

11 A000568-S45-A WASH ROLL ASSEMBLY

12 A000568-S50-A PNEUMATIC SCHEMATIC

13

_\_\_\_\_\_\_\_\_\_\_\_\_\_\2_\_\_\_\_\_\_\_\_\SUBTOTAL

> >12>(>| 222222 >| > >»|T]|o|>| > >|>]|>|>|>|>|>|CODE

A000568-S60-A

O|0|0|0|0|0|0|0|0|0|0|0]|10|0]|0|0|0|0|0|0{0|0|0 SIZE

olo|lololo|olo|olololololo|~la]aln v olololole|REV

WATER PIPING ASSEMBLY




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S10-A D| 0 [FRAME ASSEMBLY
01 1 1 | M |D004161-S01-A D| 1| SIDE FRAME (OPERATOR SIDE) MACHINING
01.1 1 1 | M |D004161-S02 D] O SIDE FRAME (OPERATOR SIDE) BURN OUT
02 1 1 | M |D004162-S01-A D| 1| SIDE FRAME (DRIVE SIDE) MACHINING
02.1 1 1 | M |D004162-S02 D] O SIDE FRAME (DRIVE SIDE) BURN OUT
03 1 1 | M |D004163-S01-A D] 0| SPREADER (PAN)
03.1 8 | 8 | H|H0000206 HEX HD CAP SCREW (3/4-10NC X 2.25 LG)
03.2 8 | 8 | H|HO000019 LOCKWASHER (3/4")
03.3 4 | 4 | H[HO000719 DOWEL PIN - (1/2" DIA. X 1.50 LG.)
04 1 1 | M |D004164-S01-A D| 0| SPREADER
04.1 8 | 8 | H|H0000206 HEX HD CAP SCREW (3/4-10NC X 2.25 LG)
04.2 8 | 8 | H|HO000019 LOCKWASHER (3/4")
04.3 4 | 4 | H[HO000719 DOWEL PIN - (1/2" DIA. X 1.50 LG.)
05 4 | 4 | M |D004165-S01-A D] 0] MOUNTING FOOT
05.1 6 | 24| H |HO001111 HEX HD CAP SCREW (7/8-9NC X 2.75 LG)
05.2 6 | 24| H |HO000733 LOCKWASHER (7/8")
05.3 4 116 | H [HO001033 HEX HD CAP SCREW-FULL TH (3/4-10NC X 3.00)
05.4 4 116 | H [HO000487 HEX JAM NUT (3/4-10NC)
06 1 1 | M |D004166-S01-A D| 0| TERMINAL BOX MOUNT (AS SHOWN)
06.1 4 | 4 | H[H0000323 HEX HD CAP SCREW (1/2-13NC X 1.75 LG)
06.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")
06.3 4 | 4 | H [HO000465 HEX HD CAP SCREW (5/16-18NC X 1.00 LG)
06.4 4 | 4 | H|H0000372 LOCKWASHER (5/16")
06.5 4 | 4 | H|HO000360 HEX NUT (5/16-18NC)
07 1 1 | M |D004166-S01-B D| 0] TERMINAL BOX MOUNT (OPP. HAND)
07.1 4 | 4 | H[H0000323 HEX HD CAP SCREW (1/2-13NC X 1.75 LG)
07.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")
07.3 4 | 4 | H [HO000465 HEX HD CAP SCREW (5/16-18NC X 1.00 LG)
07 .4 4 | 4 | H|H0000372 LOCKWASHER (5/16")
07.5 4 | 4 | H|HO000360 HEX NUT (5/16-18NC)
09 4 | 4 | M |D004167-S01-A D| 0] SOLE PLATE
09.1 2 | 8 | H|H0001113 HEX HD CAP SCREW (1-8NC X 3.25 LG)
09.2 2 | 8 | H|H0000405 LOCKWASHER (1")
10 1 1 | M |D004168-S01-A D| 0| TEMPORARY FRAME MOUNT
10.1 A/R|A/R| P |D001000-S01-BH D| 4 PAINT SPECIFICATION (RED)
10.2 6 | 6 | H|HO001114 HEX HD CAP SCREW (3/4-10NC X 4.25 LG)
10.3 6 | 6 | H|HO000019 LOCKWASHER (3/4")
11 1 1 | M |D004169-S01-A D| 0| DRIVE MOUNT PLATE
11.1 6 | 6 | H|HO000321 HEX HD CAP SCREW (1/2-13NC X 2.50 LG)
11.2 6 | 6 | H|HO000069 LOCKWASHER (1/2")
12 4 | 4 | P |E0014138 HOIST RING
13 2 | 2 | M|D004170-S01-A D| 0] HOIST RING MOUNT
13.1 A/R|A/R| P |D001000-S01-BH D| 4 PAINT SPECIFICATION (RED)
13.2 6 | 12| H |HO001112 HEX HD CAP SCREW (3/4-10NC X 4.50 LG)
13.3 6 | 12| H |HO000019 LOCKWASHER (3/4")




BILL OF MATERIAL

ITEM]  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

210,00

O
C
s O 0 ©

j :m*:: ;| ooxoﬁ'—_/@ __'Eo(;/o
)

=

&

)
& L

|
O
ON
|

70.00

170,00

29,30

83.00

4
[o] o °
0o F ;
lo——————
O oo L B i o
[o B o] — | | o d o o )
oo © o ° o o c oo ° °
oo 000 1 i Qo ° o
o 0 o 0 O 9,
J o0
————0
12 .
]
o o @0@ ° ° o
18 000
|| ° °
oo
B N\ o e @ @
° ° o o ° ° ° °
L]
° °
[ X o] o ]

S/
000

G
[]
I ]

83,29

O O / O O
[o] o
@ o [+] o o 0 O OO (e, [+ /
e} o) ‘o) O e} o)
® /@ ° °
| © o o o o
i
% i % || P
[l il @ | |
% 11.30
13.30
12.00 40.00 12.00
8.00 44,00 8.00 IRIVE SIDE
COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
: @& =—| KOHLER COATING I FRAME ASSEMBLY
6 THRD ANGLE PROJECTION | - UNIONTOWN, OHIO U.SA. [
FINISH SYMBOLS
5 e | wcen | THS DRAWING IS THE PROPERTY OF KOHLER COATING. TWE/DATE LAST EDITED E
6 | o4 v | THS DRAMNG IS LOANED ON THE CONDIION THAT I 1S NOT T0 DO NOT SCALE DRAWING ATERIAL
4 ' BE REPRODUCED, COPEED OR OTHERWISE DISPOSED OF AND IS WACHRE SIRFACE TUETACES (IESS OTERWSE SPECPED)
3 32V | 08 v/ | NOTTOBE USED N WHOLE OR IN PART TO FURNSH INFORMATION WORES | TR
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREOF. 0000  3-Puace oeca | 005 | .00 TRAVING N. REV.
= 6 j 16 3 THE ACCEFTANCE OF THIS DRAMNG IS AN ACEPTANCE OF THE (000 2-puck komw | 2ot0" | srsw | P > JGF L
125 32 FOREGOING CONDTIONS AND THE RECOGNTION OF THE DXCLUSME |co  1-Puace ko | o | 25w
1 w0 v | 63 s | OHNERSHP N AND TO THE DRAMNG AND THE SUBECT WATER |0 o-puck oeown. | sowr | oo | P B DATE AO 0 0 5 68 - S 1 0 0
S — - DEPICTED AS THE PROPERTY OF KOHLER COATING. rsRCATON ToLcRmces: | sror | som |— —
No. REVISION DATE we | OV |25V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) coxtact HERB KOHLER SAL R 5w | sz )




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S15-A D| 0 |APPLICATOR ROLL ASSEMBLY
01 1 1 | M |D004171-S01-A D| 0] CHROME PLATED APPLICATOR ROLL
01.1 1 1 | M |D004171-S10-A D] O APPLICATOR ROLL CORE (12.75" DIA. X 156" R.F.)
01.1 R1 1 1 | M |D004171-S11 D] O APPLICATOR ROLL JOURNAL DETAILS
01.2 A/R | A/R|] P |D000357-S02 D| 1 CHROME & POLISH
01.3 A/R1A/R| P |D004171-S10 D] O BALANCING
02 1 1 | P |EO013849 FLANGE BEARING - DRIVE SIDE
02.1 4 | 4 | H|H0000322 HEX HD CAP SCREW (1/2-13NC X 1.50 LG)
02.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")
03 1 1 | P |EO013850 FLANGE BEARING - OPERATOR SIDE EXPANSION
03.1 4 | 4 | H|H0000322 HEX HD CAP SCREW (1/2-13NC X 1.50 LG)
03.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")
04 1 1 | M |D000841-S05-A Bl 1] KEY
04.1 2 | 2 | H|HO0000124 SOC. HD. CAP SCREW - (M6 X 20mm LG.)
04.2 2 | 2 | H|HO0000101 HI-COLLAR LOCKWASHER - (M6)
05 1 1 | PE|EO014147 0 | GEARMOTOR (7.5 HP; 12.48:1)
05.1 4 |1 4 | H [H0000024 HEX HD CAP SCREW (M12 X 45mm LG)
05.2 4 | 4 | H|HO0000002 LOCKWASHER (M12)
05.3 4 | 4 | H[HO000033 FLATWASHER (M12)
06 1 1 | M |D004172-S01-A D| 0] GEARMOTOR MOUNT
06.1 4 | 4 | H[H0000323 HEX HD CAP SCREW (1/2-13NC X 1.75 LG)
06.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")
06.3 4 | 4 | H|HO0000411 FLATWASHER (1/2")
07 1 1 | M |D004173-S01-A D| 0] MOTOR JACK PLATE
07.1 2 | 2 | H|HO0000612 HEX HD CAP SCREW (3/8-16NC X 1.50 LG)
07.2 2 | 2 | H|HO0000072 LOCKWASHER (3/8")
07.3 1 1 | H |H0000324 HEX HD CAP SCREW-FULL TH (1/2-13NC X 2.00)
07.4 1 1 | H |HO000151 HEX JAM NUT (1/2-13NC)
08 1 1 | M |D004174-S01-A D| 0| DRIVE SHAFT
08.1 1 1 | H |HO001115 KEY [SQUARE] (3/8" X 4.00" LG)
09 1 1 | A |A000493-S02-F D| 0| COUPLING ASSEMBLY
09.1 1 1 |PM|D000840-S02-A C|O CLAMP
09.1.1 1 1 | P |EO011502 COUPLING
09.1.2 A/R | A/R] M [D000490-S01-A B|O NICKEL PLATING
09.1.3 4 | 4 | H |HO000561 SOC HD CAP SCREW (3/8-16NC X 1.50 LG)
09.1.4 4 | 4 | H |HO000466 HI-COLLAR LOCKWASHER (3/8")
09.2 1 1 | M |D000949-S03 C|O SPIDER COUPLING
09.2.1 A/R | A/R] M [D000490-S01-A B| O NICKEL PLATING
09.2.2 2 | 2 | H|HO0001116 SET SCREW [CUP POINT] (5/16-18NC X 0.50 LG) STL
10 1 1 | P |D004175-S01-A D| 0| DRIVE GUARD
10.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFETY YELLOW - RAL 1018)
10.2 6 | 6 | H|HO000348 HEX HD CAP SCREW (3/8-16NC X 1.00 LG)
10.3 6 | 6 | H|HO000072 LOCKWASHER (3/8")
10.4 6 | 6 | H|HO0000340 FLATWASHER (3/8")
11 1 1 | A |A000568-S17-A D| 0| ROPE SHEAVE ASSEMBLY (APPLICATOR ROLL)
11.01 1 1 | M |D003902-S01-A D| O ROPE SHEAVE
11.02 1 1 | M |D003903-S02-A D| O PULLEY SHAFT
11.02.1 1 1 | P |EOO00356 LUBE FITTING
11.03 1 1 | M |D003904-S02-A D] O SHAFT MOUNT
11.03.1 4 | 4 | H|HO000911 SOC HD CAP SCREW (1/2-13NC X 2.00 LG)
11.03.2 4 | 4 | H|H0000362 HI-COLLAR LOCKWASHER (1/2")
11.04 2 | 2 | P [E0001302 BALL BEARING
11.05 1 1 | P |EO001299 EXTERNAL RETAINING RING




ASSEMBLE BEARING WITH GREASE FITTING FACING UP
BOTH SIDES

oI
0o

BILL OF MATERIAL

ITEM|  DWG. NO. QTY. DESCRIPTION

MAT'L. / REMARKS

WT.

201,61

10,69

-

1.30

 ——
(0]

156.00

an

)

HE

UPERATHR SIDE

S—
1
—
A

DRIVE SIDE

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
> &= KOHLER COATING 1 APPLICATOR ROLL ASSEMBLY
6 THIRD ANGLE PROJECTION | UNIONTOWN, OHIO U.S.A. [
FINISH SYMBOLS
5 WERORGH WeRon | THIS DRAWING S THE PROPERTY OF KOHLER COATING. TE/DATE LAST EDITED E
6 /| o4 v/ | THS DRAVING IS LOWED ON THE CONDIION THAT T S NOT T0 DO_NOT SCALE DRAWING —
4 ’ BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS WACHINE SURFACE TOLERANCES (UNLESS OTHERWISE SPECIFIED)
3 32V | o8 v/ | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION NRES | WETRC
FOR THE MAKING OF DRAWGS, PRINTS OR PARTS THEREQF. | 0000  3-pLAcE DEOMA | 005" | o6MM TE TRAVING NG REV,
8 V|16 V| T ACCEPTANCE OF THS DRMNING IS AN ACCEPTANCE OF THE (o000 2-puxce oeom. | sorr | s | °7 JGF 8/1/14
c 125 V| 32 V| FORECONG CONDTIONS AND THE RECOCNTION OF THE EXCLUSME |00 1-puace veown. | oao” | 5w —
1 wo o/ | g3 | OWNERSHP N AND TO THE ORAANG AND THE SUBIECT MATTER | o.  o-puce oecw | i | ssows | O B -
S — D DEPICTED AS THE PROPERTY OF KOHLER COKTING. FABRCATON TOLERANCES: | 100" | so0m0 [~ o
No. REVISION DATE i 125 ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SE RS | S ])




O C

BILL OF MATERIAL

TEM|  DWG. NO. | QTY. DESCRIPTION MAT'L. / REMARKS | WT.
PART NUMBER TEM 717 TEM "2°
AO00493-502—A | DO00S0Z2-502-4A eUmm> pO00S458-303 ¢40mm»
AJ004953-502—EB | DO00S0Z2-8502—-A (e0mm> pod0g4s—-302 (30mm»
ADD0493-3502—-C | DO00B40-302—-4 (2,387 pO00245—-303 ¢40mm»
AJ004953-302—D | DO00B40-302—-4A (Z.38") podos4s-502 (L./27)
A0004953-502—t | DO00SUZ2—-502-4A 6Umm> po0094s-3504 C40mm»
AO004953-502—F | DO00B40-302—~A (Z2.387) podog4s-3503 (1,.o0"
A0004953-502—0
A0004953-3502—H
A0004953-502—J
A0004953-502—K
AJ004953-502—_
A000493—-S02—M
AJ0049=3-502—
AO00493-502—F
AJ004953-502—R
CEPYRIGHT © 2005 KOULER coathe vt 0
é @g KOHLERWR COATII\/I(imIg COUPLINLGONAGSSEMBLY
R TR T Tmand




BILL OF MATERIAL

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
3.30
@ /_
\/
‘ 7
L u _
1
COPYRIGHT © 2013 KOHLER COATING EST. WT. = 0. 0 #
8 T
: @& KOHLER COATING . ROPE SHEAVE SUB ASSEMBLY
THIRD ANGLE PROJECTION T
6 UNIONTOWN, OHIO U.SA.
S C APPLICATOR ROLL
5 wcRoNGE ] WEron | THS DRAWING IS THE PROPERTY OF KOHLER COATING. E
6 v/ | o4 v | TS DRANNG IS LOANED ON THE CONDTION THAT I IS NOT TO DO_NOT SCALE_ DRAWING e
4 ' BE REPRODUCED, COPIED OR OTHERWIE DISPOSED OF AND IS MACHNE SURFACE TLRAES (S OTHERWSE SPECFED)
3 32V | 08 /| NOTTOBE USED IN WHOLE OR IN PART TO FURNSH INFORMATION GRS | WETRC
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREOF. | 0000  3-PuACE OECMAL | 005" | 06MM o TRAWING NG. REV.
8 V|16 V| THE ACOEPTANCE OF THS DRAHNG IS AN ACCEPIANGE OF THE. 000 2-suce oeown | o0 | s | 0 Y JGF
c 125 V| 32 v/ | FORECONG CONDTONS AND THE RECOCNTION OF THE EXCLUSME |00  1-puce ecwa | o® | sosuu —
] o v | 63 o | OINERSHP IN AND TO THE DRAMNG AND THE SUBIECT MATER |0 o-puce oecu | s0u0n | xsomn | B -
: DEPICTED AS THE PROPERTY OF KOHLER COATIN. FABRICATION TOLERANCES: |  £100" | <20 o
NAME CHK'D. TECH. .
No. REVISION DATE we | OV |28V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) covtact HERB KOHLER SAE RS | ST ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S20-A D | 0 |[BACKING ROLL ASSEMBLY (19.25 DIA. BCK ROLL)
01 1 1 | M |D004176-S01-A D| 0| RUBBER COVERED BACKING ROLL (19.25 DIA. 156 R.F.)
01.1 1 1 | M |D004176-S10-A D| O BACKING ROLL CORE
01.1R1 1 1 | M |D004176-S11 C|O BACKING ROLL JOURNAL DETAILS
01.2 A/R | A/R| P |D000868-S01-A Bl 4 ROLL COVERING (ELEPHANT HIDE)
01.3 A/R1A/R| P |D004176-S10 D] O BALANCING
02 1 1 | P |E0014109 PILLOW BLOCK BEARING - DRIVE SIDE
02.1 2 | 2 | H|[H0001107 HEX HD CAP SCREW (3/4-10NC X 2.75 LG)
02.2 2 | 2 | H|[HO0000019 LOCKWASHER (3/4")
02.3 2 | 2 | H|H0001004 FLATWASHER (3/4) TYPE A, NARROW (1-15/32 DIA.)
03 1 1 | P |EO014108 PILLOW BLOCK BEARING - OPERATOR SIDE EXPANSION
03.1 2 | 2 | H|H0001107 HEX HD CAP SCREW (3/4-10NC X 2.75 LG)
03.2 2 | 2 | H|[HO0000019 LOCKWASHER (3/4")
03.3 2 | 2 | H|H0001004 FLATWASHER (3/4) TYPE A, NARROW (1-15/32 DIA.)
04 2 | 2 | M|D004177-S01-A D| 0| BEARING MOUNT
04.1 3 | 6 | H|HO001117 SOC HD CAP SCREW (7/8-9NC X 2.75 LG)
04.2 3 | 6 | H|HO001118 HI-COLLAR LOCKWASHER (7/8")
05 4 | 4 | M |D003511-S01-A D| 0| JACKING PLATE
05.1 2 | 8 | H|H0000400 HEX HD. CAP SCREW - (1/2-13NC X 2.25 LG.)
05.2 2 | 8 | H|HO0000579 L OCKWASHER - (1/2")
05.3 1 4 | H |HO000551 SET SCREW - (1/2-13NC X 2.25 LG.)
05.4 1 4 | H |HO000151 HEX JAM NUT - (1/2-13NC)
06 1 1 | PE|E0014148 GEARMOTOR (10 HP; 12.48:1)
06.1 4 | 4 | H[HO0001119 HEX HD CAP SCREW (1/2-13NC X 2.75 LG)
06.2 4 | 4 | H[HO000579 LOCKWASHER - (1/2")
06.3 4 | 4 | H|H0001016 FLATWASHER (1/2") TYP A, NARROW (1.06" DIA.)
06.4 4 | 4 | H[HO000358 HEX NUT (1/2-13NC)
07 1 1 | M |D004178-S01-A D|] 0] GEARMOTOR MOUNT
07.1 4 |1 4 | H[H0000323 HEX HD CAP SCREW (1/2-13NC X 1.75 LG)
07.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")
07.3 4 | 4 | H|HO0000411 FLATWASHER (1/2")
08 1 1 | M |D004173-S01-A D| 0] MOTOR JACK PLATE
08.1 2 | 2 | H|HO0000612 HEX HD CAP SCREW (3/8-16NC X 1.50 LG)
08.2 2 | 2 | H|HO0000072 LOCKWASHER (3/8")
08.3 1 1 | H |H0000324 HEX HD CAP SCREW-FULL TH (1/2-13NC X 2.00)
08.4 1 1 | H |HO000151 HEX JAM NUT (1/2-13NC)
09 1 1 | P |E0014150 FLEX COUPLING
10 1 1 | P |EOO13858 OVER RUNNING CLUTCH
11 1 1 | M |D004179-S01-A D| 0| SHAFT ADAPTER
11.1 6 | 6 | H|HO0001120 SOC HD CAP SCREW (5/16-24NF X 1.00 LG)
11.2 6 | 6 | H|HO000547 HI-COLLAR LOCKWASHER (5/16")
11.3 1 1 | H |HO001121 KEY [SQUARE] (3/8" X 2.25" LG)
12 1 1 | P |D004180-S01-A D| 0| DRIVE GUARD
12.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFETY YELLOW - RAL 1018)
12.2 6 | 6 | H|HO000348 HEX HD CAP SCREW (3/8-16NC X 1.00 LG)
12.3 6 | 6 | H|HO000072 LOCKWASHER (3/8")
12.4 6 | 6 | H|HO0000340 FLATWASHER (3/8")
13 1 1 | P |EOO14151 ROPE SHEAVE




BILL OF MATERIAL

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
20118
973
~——"]
/|
\
] Q
S ® |
LT
3
136.00 1.50
| | | |
)

|

D
ROTATION OF CLUTCH IS DEPENDED 179
ON THE DIRECTION MOUNTED

171,30

DRIVEN DIRECTION

DRIVE SIDE UPERATHR STDE

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
> &= KOHLER COATING 1 BACKING ROLL ASSEMBLY
6 THIRD ANGLE PROJECTION | UNIONTOWN, OHIO U.S.A. [
FINISH SYMBOLS
5 WERORGH WeRon | THIS DRAWING S THE PROPERTY OF KOHLER COATING. TE/DATE LAST EDITED E
6 /| o4 v/ | THS DRAVING IS LOWED ON THE CONDIION THAT T S NOT T0 DO NOT SCALE DRAWING —
4 ’ BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS WACHINE SURFACE TOLERANCES (UNLESS OTHERWISE SPECIFIED)
3 32V | o8 v/ | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION NRES | WETRC
FOR THE MAKING OF DRAWGS, PRINTS OR PARTS THEREQF. | 0000  3-pLAcE DEOMA | 005" | o6MM TE IRAVING NI REV.
8 V|16 V| T ACCEPTANCE OF THS DRMNING IS AN ACCEPTANCE OF THE (o000 2-puxce oeom. | sorr | s | °7 JGF 8/1/14
c 125 V| 32 V| FORECONG CONDTIONS AND THE RECOCNTION OF THE EXCLUSME |00 1-puace veown. | oao” | 5w —
1 wo o/ | g3 | OWNERSHP N AND TO THE ORAANG AND THE SUBIECT MATTER | o.  o-puce oecw | i | ssows | O B -
S — D DEPICTED AS THE PROPERTY OF KOHLER COKTING. FABRCATON TOLERANCES: | 100" | so0m0 [~ po—
No. REVISION DATE i 125 ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SE RS | S ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S25-A D| 0 [COATING PAN ASSEMBLY
01 1 1 | P |D004181-S01-A D] 0] COATING PAN (WATER JACKETED)
01 R1 1 1 | P |D004181-S02 D] 0] COATING PAN - SECTIONS AND VIEWS, BILL OF MATERIAL
01 R2 1 1 | P |D004181-S03 D] 0| COATING PAN - SECTIONS AND VIEWS
01.1 4 | 4 | P |[E0005180 BRASS DRAIN COCK
01.2 1 1 | H |HO000716 PIPE CAP (4" NPT)
01.3 4 | 4 | H[H0000269 SHORT NIPPLE (3/4" NPTF X 1-1/2" LG)
01.4 2 | 2 | H|H0000243 ELBOW-90 (3/4" NPTF)
01.5 2 | 2 | H|H0000238 UNION (3/4" NPTF)
01.6 1 1 | H |HO000018 HEX HD CAP SCREW (3/4-10NC X 1.75 LG)
01.7 1 1 | H |HO000487 HEX JAM NUT (3/4-10NC)
02 3 | 3 | M|D003471-S01-A D| 1| PANBAFFLE
02.1 1 3 | H |HO0000791 HEX HD CAP SCREW-FULL TH (3/8-16NC X 2.00 )
02.2 1 3 | H |[HO000371 LOCKWASHER (3/8")
02.3 1 3 | H |HO0000341 FLATWASHER (3/8")
03 2 | 2 | M|D000079-S01-A C| 0| ENDDAM
03.1 2 | 4 | H|HO0000532 HEX HD. CAP SCREW - (1/4-20NC X 1.00 LG.)
03.2 2 | 4 | H|HO0000370 LOCKWASHER - (1/4")
04 2 | 2 | M|D000388-S01-A B| 0| ACCESS PLATE
04.1 2 | 4 | H|HO0000345 HEX HD CAP SCREW (1/4-20NC X 0.50 LG)
04.2 2 | 4 | H|[HO0000305 LOCKWASHER (1/4")
05 1 1 | P |EO011954 BALL VALVE 1-1/2" NPT
06 1 1 | H |H0001122 NIPPLE (4" NPT X 8" LG)
07 2 | 2 | P |E0004617 AIRSTROKE CYLINDER
07.01 4 |1 8 | H [H0000429 HEX HD CAP SCREW (3/8-16NC X 1.25 LG)
07.02 4 | 8 | H|H0000072 LOCKWASHER (3/8")
07.03 1 2 | P |E0001380 QUICK EXHAUST VALVE
07.04 1 2 | P |E0005124 MUFFLER/SPEED CONTROL
07.05 1 2 | H |[H0000269 SHORT NIPPLE (3/4" NPTF X 1-1/2" LG)
07.06 1 2 | H |[HO000905 NIPPLE (3/4" NPT X 3" LG)
07.07 1 2 | H |HO000906 NIPPLE (3/4" NPT X 4" LG)
07.08 2 | 4 | H|H0000243 ELBOW-90 (3/4" NPTF)
07.09 1 2 | H |[HO000597 REDUCER BUSHING (3/4"NPT TO 1/2"NPTF)
07.10 1 2 | H |[HO000195 SHORT NIPPLE (1/2" NPTF X 1-1/2" LG)
07.11 1 2 | P |EO009781 FLOW CONTROL (IN-LINE)
07.12 1 2 | P |EO013499 STRAIGHT TUBE 1/2" SWIFT TO 8MM TUBE
08 4 | 4 | M |D004182-S01-A D| 0| SLIDE GUIDE
08.1 A/R | A/R| M |D003333-S01-B D| O HARD COAT ANODIZE
08.2 5 | 20 | H |HO000911 SOC HD CAP SCREW (1/2-13NC X 2.00 LG)
08.3 5 | 20 | H |HO000362 HI-COLLAR LOCKWASHER (1/2") PL STL
08.4 2 | 8 | H|HO0000719 DOWEL PIN - (1/2" DIA. X 1.50 LG.)
09 2 | 2 | M|D004183-S01-A D| 0] CAMPLATE
09.1 4 |1 8 | H [HO000898 FLAT HD SOC CAP SCREW (1/4-20NC X 0.88 LG)
10 4 | 4 | M |D004184-S01-A D| 0| SLIDE BEARING
10.1 4 116 | H |[HO000812 FLAT HD SOC CAP SCREW (1/4-20NC X 1.00 LG)
11 2 | 2 | M|D004185-S01-A D| 0| SLIDEKEY
11.1 2 | 4 | H|HO0001094 SOC HD CAP SCREW (3/4-10NC X 3.25 LG)
11.2 2 | 4 | H|HO0000984 HI-COLLAR LOCKWASHER (3/4")
11.3 2 | 4 | H|HO0000333 DOWEL PIN (1/2" DIA. X 1.50 LG)
11.4 1 2 | H |H0001123 DOWEL PIN (3/4" DIA. X 2.25 LG)
12 2 | 2 | P |E0001245 CAMROL BEARING
13 1 1 | M |D004186-S01-A D|] 0] CAMROL MOUNT (AS SHOWN)
13.1 4 | 4 | H|H0001124 HEX HD CAP SCREW (7/16-14NC X 2.50 LG)




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
13.2 4 | 4 | H|H0000614 LOCKWASHER (7/16")
13.3 1 1 | P |EO001301 LUBE FITTING (1/8 NPT)
14 1 1 | M |D004186-S01-B D| 0] CAMROL MOUNT (OPP. HAND)
14.1 4 | 4 | H|H0001124 HEX HD CAP SCREW (7/16-14NC X 2.50 LG)
14.2 4 | 4 | H|H0000614 LOCKWASHER (7/16")
14.3 1 1 | P |EO001301 LUBE FITTING (1/8 NPT)
15 2 | 2 |PE|E0012573 PROX SWITCH
16 2 | 2 | PE[E0050260 CABLE
17 1 1 | M |D004187-S01-A D] 0] PROXMOUNT
17.1 4 | 4 | H [HO000345 HEX HD CAP SCREW (1/4-20NC X 0.50 LG)
17.2 4 | 4 | H[HO000305 LOCKWASHER (1/4")
18 4 | 4 | M |D004188-S01-A D| 0] PANSTOP
18.1 2 | 8 | H|H0000321 HEX HD CAP SCREW (1/2-13NC X 2.50 LG)
18.2 2 | 8 | H|HO0000579 L OCKWASHER - (1/2")
18.3 1 4 | H |H0000324 HEX HD CAP SCREW-FULL TH (1/2-13NC X 2.00)
18.4 1 4 | H |HO000151 HEX JAM NUT - (1/2-13NC)
18.5 1 4 | H |H0000920 DOWEL PIN (1/2" DIA. X 1.00 LG)
19 1 1 | P |D004189-S01-A D| 0| SLIDE COVER (AS SHOWN)
19.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFETY YELLOW - RAL 1018)
19.2 4 | 4 | H|HO0000360 HEX NUT (5/16-18NC) PL STL
19.3 4 | 4 | H|H0000424 HEX HD CAP SCREW (3/8-16NC X 0.88 LG) PL STL
19.4 4 | 4 | H|HO000072 LOCKWASHER (3/8")
20 1 1 | P |D004189-S01-B D| 0| SLIDE COVER (OPP. HAND)
20.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFETY YELLOW - RAL 1018)
20.2 4 | 4 | H|HO000360 HEX NUT (5/16-18NC) PL STL
20.3 4 | 4 | H|H0000424 HEX HD CAP SCREW (3/8-16NC X 0.88 LG) PL STL
20.4 4 | 4 | H|H0000072 LOCKWASHER (3/8")
21 2 | 2 | P |D004190-S01-A D| 0] COVERANGLE
21.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFETY YELLOW - RAL 1018)
21.2 4 | 8 | H [H0000348 HEX HD CAP SCREW (3/8-16NC X 1.00 LG)
21.3 4 | 8 | H|H0000072 LOCKWASHER (3/8")
21.4 4 | 8 | H [HO000598 HEX HD CAP SCREW (5/16-18NC X 0.75 LG)
21.5 4 | 8 | H|H0000372 LOCKWASHER (5/16")
21.6 4 | 8 | H [HO000588 FLATWASHER (5/16")
22 1 1 | M |D004191-S01-A D| 0] WIPER MOUNT (AS SHOWN)
22.1 2 | 2 | H|HO0000434 HEX HD CAP SCREW (3/8-16NC X 1.25 LG)
22.2 2 | 2 | H|HO0000371 LOCKWASHER (3/8")
22.3 2 | 2 | H|HO0000994 FLATWASHER (3/8") TYPE A, NARROW (13/16" DIA.)
23 1 1 | M |D004191-S01-B D] 0] WIPER MOUNT (OPP. HAND)
23.1 2 | 2 | H|HO0000434 HEX HD CAP SCREW (3/8-16NC X 1.25 LG)
23.2 2 | 2 | H|HO0000371 LOCKWASHER (3/8")
23.3 2 | 2 | H|HO0000994 FLATWASHER (3/8") TYPE A, NARROW (13/16" DIA.)
24 1 1 | M |D004192-S01-A D] 0] WIPER (AS SHOWN)
24.1 2 | 2 | H|HO0000538 HEX HD CAP SCREW (3/8-16NC X 1.50 LG)
24.2 2 | 2 | H|HO0000371 LOCKWASHER (3/8")
24.3 2 | 2 | H|HO0000994 FLATWASHER (3/8") TYPE A, NARROW (13/16" DIA.)
25 1 1 | M |D004192-S01-B D| 0] WIPER (OPP. HAND)
25.1 2 | 2 | H|HO0000538 HEX HD CAP SCREW (3/8-16NC X 1.50 LG)
25.2 2 | 2 | H|HO0000371 LOCKWASHER (3/8")
25.3 2 | 2 | H|HO0000994 FLATWASHER (3/8") TYPE A, NARROW (13/16" DIA.)




BILL OF MATERIAL

ITEM[  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

! Q0
| —~io0l..

o]

173.00

A

J

rl_l.‘ -I
111

' d
TN [

N I RN
N J R O

I( | | )I Ll _ o
%:i@ 18

6.00
—i Gogres
—o O
.

9

7330
147.00
COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
> @&+ KOHLER COATING I COATING PAN ASSEMBLY
6 THIRD ANGLE PROJECTION UNIONTOWN. OHIO U.S.A T
H Al I_
FINISH SYMBOLS
5 icowcr | wickon | THIS DRAWNG IS THE PROPERTY OF KOHLER COTING. TE/OATE ST EDTED E
6 v | 04 v/ | THS DRAHNG IS LOANED ON THE CONDIION THAT IT IS NOT T0 DO NOT SCALE DRAWING ATERIAL
4 ) BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS MACHINE. SURFACE. TOLERANCES (UNLESS OTHERWISE SPECIFIED)
3 32V | 08 v/ | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION IWCPES | WETRC
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THERECF. 0000  3-PLACE DECMAL | £005° | £06MM DRAVING NI, REV.
63 V' | 16 V' | THE ACCEPTANCE OF THS DRAWNG IS AN ACCEPTANGE OF THE  [o00  2-puce oeomn | soro® | zaow | D 2 JGF e 41414
e 125 V| 32 v | FOREGONG CONDIIONS AND THE RECOGNTION OF THE EXCLUSVE |00  t-puace DEcwa | +020° | 5w o
1 o o/ | g3 o | CHNERSHP N AND TO THE ORAANG AND THE SUBIECT MATTER | o o-puckoeow | zoi | ssowr | O B —
S — - DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRICATON TOLERANCES: | s100" | szomt [—— p_—
No. REVISION DATE e | 0V |28V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SAE R s | S ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S27-A D| 0 |[TIMING SHAFT ASSEMBLY
01 1 1 | M |D001784-S03-A D| O] TIMING SHAFT
01.1 2 | 2 | P |EO000356 GREASE FITTING
01.2 2 | 2 | H[HO0000708 SHOULDER BOLT - (1" DIA. X 4.50 LG.) [3/4-10NC]
02 2 | 2 | M|D001785-S02-A D| 0| SHAFTLINK
02.1 1 2 | P |E0012046 SLEEVE BEARING
03 2 | 2 | M|D001786-S02-A D] 0| PANLINK
03.1 2 | 4 | P |E0012046 SLEEVE BEARING
04 4 | 4 | P |[E0005770 0 | THRUST BEARING
05 4 | 4 | M|D001787-S01 D| 0] PIVOTPIN
05.1 1 4 | P |E0012044 FIXTURE PIN
05.2 1 4 | P |EO000356 GREASE FITTING
06 2 | 2 | M|D001788-S01 D| 0| SHAFT MOUNT
06.1 1 2 | P |E0012043 SLEEVE BEARING
06.2 4 | 8 | H |H0000454 HEX HD. CAP SCREW - (1/2-13NC X 1.25 LG.)
06.3 4 | 8 | H [HO000579 L OCKWASHER - (1/2")
07 2 | 2 | M|D001789-S01 D| 0| PANPIVOT BRACKET
07.1 1 2 | P |E0012046 SLEEVE BEARING
07.2 4 |1 8 | H |H0000454 HEX HD. CAP SCREW - (1/2-13NC X 1.25 LG.)
07.3 4 | 8 | H [HO000579 L OCKWASHER - (1/2")




BILL OF MATERIAL

TEM|  DWG. NO. | QTY. DESCRIPTION MAT'L. / REMARKS | WT.
4 7
=L—L 00 L,
€
O O O O
o o o &

O
@)

(=

O

O
‘

132.00
COPYRIGHT @ 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T .
> @+ KOHLER COATING I TIMING SHAFT ASSEMBLY
6 THIRD ANGLE PROJECTION UNIONTOWN. OHIO U.S.A T
, SA .
FINISH SYMBOLS
5 NICROINCH wicRon | THIS DRAWING IS THE PROPERTY OF KOHLER COATING. TIE/DATE LAST EDITED E
6 v | o4 v/ | THS DRAHNG IS LOANED ON THE CONDIION THAT IT IS NOT T0 DO NOT SCALE DRAWING ATERIAL
4 ’ BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS WACHINE SURFACE TOLERANCES (UNLESS OTHERWSE SPECIFIED)
3 2 v | 08 v/ | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION oS | WERC |
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREOF. 0000  3-PLACE DECMAL | £005° | +06MM DRAWING NO. REV.
63 vV 16 V| THE ACCEPTANCE OF THIS DRAWING IS AN ACCEPTANCE OF THE  [oo0  2-muace oeowa | 2or0” | xrame | 2" P¥ JGF e 8/ 14/ 14
ot 125 V| 32 V| FOREGOING CONDITIONS AND THE RECOGNTION OF THE EXCLUSNE |00  1-PtAcE DECMAL | £020° | .25u pyon
I o o/ | a3 o | OWNERSHP N AND TO THE ORANNG AND THE SUBIECT MATTER | o.  o-puck oeows | 20k | ssom CHK. BY =
- - - DEPICTED AS THE PROPERTY OF KOHLER COATING. FARICATON TOLERMCES: | s100° | w0t [ -
No. REVISION DATE e | 0V |28V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SIAE RS | Sz ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S28-A D | 0 |[PAN PIPING ASSEMBLY
01 1 1 | H |HO001125 UNION (4" NPTF)
02 1 1 | H |H0001126 SHORT NIPPLE (4" NPT X 4" LG)
03 2 | 2 | H|H0001127 ELBOW-90 (4" NPTF)
04 1 1 | H |HO0001128 PIPE COUPLING (4" NPTF)
05 1 1 | H |HO001129 PIPE (4" NPT SCH 40 X 14" LG)
06 1 1 | H |HO001131 PIPE (4" NPT SCH 40 X 78" LG)
07 1 1 | H |H0001122 NIPPLE (4" NPT X 8" LG)
08 3 | 3| P |E0014152 SPLIT CLAMP
08.1 3" | 9" | H |H0001132 ALL THREAD (1/2-13NC)
08.2 2 | 6 | H|HO000096 HEX JAM NUT (1/2-13NC)




"

BILL OF MATERIAL

lw
v LCe
..
;o
..... T
..... P

gl 'jj: .......................................................................... jﬂ

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
. ©

Ops—

THIRD ANGLE PROJECTION

—lDWl~U[ON |00

NAME
DATE

=
o

REVISION

CHK'D.
DATE

KOHLER

UNIONTOWN, OHIO U.S.A.

FINISH SYMBOLS
MICROINCH MICRON
16 vV 04 V
2V 08 vV
63 V 16 V
125 V 32 vV
250 Vv 63 VvV
500 vV 125 v

THIS DRAWING IS THE PROPERTY OF KOHLER COATING.

THIS DRAWING IS LOANED ON THE CONDITION THAT IT IS NOT TO
BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS

NOT TO BE USED IN WHOLE OR IN PART TO FURNISH INFORMATION

FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREOF.

THE ACCEPTANCE OF THIS DRAWING IS AN ACCEPTANCE OF THE
FOREGOING CONDITIONS AND THE RECOGNITION OF THE EXCLUSIVE
OWNERSHIP IN AND TO THE DRAWING AND THE SUBJECT MATTER

DEPICTED AS THE PROPERTY OF KOHLER COATING.

ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED)

Covacr HERB KOHLER

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
T
COATING ‘ . PAP PIPING ASSEMBLY
T
L
TIME/DATE LAST EDITED E
DO NOT SCALE DRAWING MATERIAL
MACHINE SURFACE TOLERANCES (UNLESS OTHERWISE SPECIFIED)
INCHES METRIC
zr :::ﬁ gizm :g:’: :?::: DV BY o WE g /1 4 /1 4 DRAWING NI REV.
ol Bl Bl A000568-S01 | 0
FABRICATION TOLERANCES: | +.100" +2.0MM
SCALE

R AS NOTED | SIE )




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S29-A D| 0 [COATING PAN CHILL WATER PIPING ASSEMBLY
01 2 | 2 | H|HO0001134 NIPPLE (1-1/2" NPT X 10" LG)
02 1 1 | H |H0000236 UNION (1-1/2" NPTF)
03 2 | 2 | H|HO0000231 TEE (1-1/2" NPTF)
04 1 1 | H |HO000937 PIPE COUPLING (1-1/2" NPTF)
05 1 1 | H |H0001133 NIPPLE (3/4" NPT X 7" LG)
06 1 1 | H |HO001135 PIPE (3/4" NPT SCH 40 X 154" LG)
07 3 | 3 | P |E0012866 SPLIT CLAMP
07.1 3.25"19.751 H |[HO000169 ALL THREAD (3/8-16NC)
07.2 2 | 6 | H|HO0000357 HEX JAM NUT (3/8-16NC)
08 4 | 4 | H|H0000253 REDUCER BUSHING (1-1/2"NPT TO 3/4"NPTF)
09 4 | 4 | P |E0011733 SPLIT CLAMP
09.1 2" | 8 | H |HO000169 ALL THREAD (3/8-16NC)
09.2 2 | 8 | H|HO0000357 HEX JAM NUT (3/8-16NC)
10 4 | 4 | H[H0000269 SHORT NIPPLE (3/4" NPTF X 1-1/2" LG)
11 4 | 4 | H|H0000243 ELBOW-90 (3/4" NPTF)
12 1 1 | P |H0000234 TEE (3/4" NPTF)
13 2 | 2 | H|[HO000803 PIPE COUPLING (3/4" NPTF)
14 2 | 2 | P|E0013728 3/4" NPTF "T" BALL VALVE (BRASS)
15 8 | 8 | P|E0011822-03 BARBED HOSE FITTING 3/4"
16 25' | 25'| P |[E0012339-03 SUCTION HOSE 3/4" - (1.16" O.D.)
17 8 | 8 | P|E0008631 HOSE CLAMP
18 1 1 | P |EOO13775 SAFETY RELIEF VALVE
19 1 1 | P |EO013275 PRESSURE REGULATOR
20 2 | 2 | H|H0000271 SHORT NIPPLE (1-1/2" NPTF X 2" LG)




[> LOCATE AND MOUNT AT ASSEMBLY

16

15

14
10

BILL OF MATERIAL

ITEM|  DWG. NO. QTY.

DESCRIPTION

MAT'L. / REMARKS WT.

AN
\

e /;7};/

CHILL WATER RETURN

—CHILL WATER IN

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
> &= KOHLER COATING (| COATING PAN CHILL WATER PIPING
6 THIRD ANGLE PROJECTION | UNIONTOWN, OHIO U.S.A. [
FINISH SYMBOLS
5 WERORGH WeRon | THIS DRAWING S THE PROPERTY OF KOHLER COATING. TE/DATE LAST EDITED E
6 /| o4 v/ | THS DRAVING IS LOWED ON THE CONDIION THAT T S NOT T0 DO_NOT SCALE DRAWING —
4 ’ BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS WACHINE SURFACE TOLERANCES (UNLESS OTHERWISE SPECIFIED)
3 32V | o8 v/ | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION NRES | WETRC
FOR THE MAKING OF DRAWGS, PRINTS OR PARTS THEREQF. | 0000  3-pLAcE DEOMA | 005" | o6MM TE TRAVING NG REV,
8 V|16 V| T ACCEPTANCE OF THS DRMNING IS AN ACCEPTANCE OF THE (o000 2-puxce oeom. | sorr | s | °7 JGF 8/14/14
c 125 V| 32 V| FORECONG CONDTIONS AND THE RECOCNTION OF THE EXCLUSME |00 1-puace veown. | oao” | 5w —
I wo o/ | g3 | OWNERSHP N AND TO THE ORAANG AND THE SUBIECT MATTER | o.  o-puce oecw | i | ssows | O B -
S — - DEPICTED AS THE PROPERTY OF KOHLER COKTING. FABRICATON TOLERANCES: | 100" | 3200 [ —— po—
No. REVISION DATE we | OV |25V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SE RS | S ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S30-A D| 0 [WIPER ASSEMBLY
01 1 1 | M |D003729-S02-A D] 0| WIPER SHAFT
02 2 | 2 | M|D000016-S01-A C| 1] WIPER ARM
02.1 1 2 | P |E0001230 CLAMP COLLAR
03 1 1| T D| 0| WIPERS
03.1 1 1 | P |D003730-S02-A D] O WIPER (AS SHOWN)
03.2 1 1 | P |D003730-S02-B D] O WIPER (OPP. HAND)
04 2 | 2 | P|E0013715 SQUARE BEARING
05 2 | 2 | M|D000017-S01-A B| 0| CYLINDER MOUNT
05.1 2 | 2 | P |EO000169 RETAINING RING
06 2 | 2 | P |EO007807 AIR CYLINDER
06.1 2 | 4| P |E0012784 FLOW CONTROL VALVE G-1/8
06.2 1 2 | P |E0012042 CLEVIS PIN
07 4 | 4 | P |[E0001241 ADAPTER BEARING
08 2 | 2 | M|D003731-S01-A D| 0| BEARING MOUNT
08.1 4 | 8 | H [HO000917 HEX HD CAP SCREW (1/4-20NC X 1.50 LG)
08.2 4 | 8 | H[HO000305 LOCKWASHER (1/4")
08.3 4 | 8 | H|HO0000916 BUTTON HD CAP SCREW (1/4-20NC X 0.50 LG)
08.4 2 | 4 | P |EO000356 LUBE FITTING
09 2 | 2 | M|D003732-S01-A D| 0| SLIDE PIVOT
09.1 5 | 10 | H |HO000918 HEX HD CAP SCREW (1/4-20NC X 0.63 LG) S STL
09.2 5 | 10 | H |HO000370 LOCKWASHER (1/4") S STL
10 4 | 4 | M |D003733-S01-A D| 0| THRUST BEARING
11 2 | 2 | P|E0013819 CLEVIS PIN (1/4" DIA. X 2-7/8")
12 2 | 2 | M |D003734-S01-A D| 0] WIPER CLAMP
12.1 8 | 16 | H |HO000532 HEX HD CAP SCREW (1/4-20NC X 1.00 LG)
12.2 8 | 16 | H |HO000370 LOCKWASHER (1/4")
12.2 16 | 32 | H |[HO000748 HI-COLLAR LOCKWASHER (5/16") S STL
13 2 | 2 | M|D003735-S01-A D| 0] CLAMP LOCK PLATE
13.1 4 | 4 | H[HO0000919 FLAT HD SOC CAP SCREW (1/4-20NC X 0.50 LG)
14 1 1 | D |D003736-S02-A D] O] SLIDE MOUNT
14.1 8 | 8 | H|H0000322 HEX HD CAP SCREW (1/2-13NC X 1.50 LG)
14.2 8 | 8 | H|HO000069 LOCKWASHER (1/2")
14.3 4 | 4 | H|H0000920 DOWEL PIN (1/2" DIA. X 1.00 LG)
15 2 | 2 | P|E0014153 LINEAR SLIDE DRIVEN (UNI-GUIDE)
15.1 6 | 12| H |HO000895 SOC HD CAP SCREW (5/16-18NC X 1.25 LG) S STL
16 2 | 2 | M|D003737-S01-A D| 0| SLIDE PLATE
16.1 5 | 10 | H |HO000704 HEX HD CAP SCREW (1/4-20NC X 1.25 LG)
16.2 5 | 10 | H |HO000370 LOCKWASHER (1/4")
16.3 5 | 10| P |E0013718 1/4-20NC T-SLOT NUT
17 2 | 2 | M|D003738-S01-A D| 0| SLIDE PLATE SUPPORT
17.1 4 | 8 | H [HO000538 HEX HD CAP SCREW (3/8-16NC X 1.50 LG)
17.2 4 | 8 | H|HO0000371 LOCKWASHER (3/8")
17.3 2 | 4 | H|H0000921 HEX HD CAP SCREW (1/4-20NC X 1.13 LG)
17.4 2 | 4 | H|HO0000370 LOCKWASHER (1/4")
18 2 | 2 | P |D003739-S01-A D] 0| SLIDE COVER
18.1 3 | 6 | H|HO000346 HEX HD CAP SCREW (1/4-20NC X 0.75 LG)
18.2 3 | 6 | H|HO000370 LOCKWASHER (1/4")
19 4 | 4 | P |E0001241 ADAPTER BEARING
19.1 2 | 8 | H|HO0000916 BUTTON HD CAP SCREW (1/4-20NC X 0.50 LG)
20 2 | 2 | M |D003740-S02-A D| 0| DRIVE SHAFT
20.1 1 2 | H |H0000364 KEY [SQUARE] (1/8" X 1.00" LG)
21 2 | 2 | P|E0013719 DRIVE COUPLING




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
22 2 | 2 | P |E0013720 HAND WHEEL (6" WITH HANDLE)
23 2 | 2 | P |EO000356 LUBE FITTING
24 2 | 2 | H|H0000250 PIPE PLUG (1/8" NPT)
25 1 1 | M |D004193-S01-A D| 0| BEARING MOUNT PLATE (AS SHOWN)
25.1 4 |1 4 | H[HO000705 HEX HD CAP SCREW (5/8-11NC X 2.50 LG)
25.2 4 | 4 | H[HO000373 LOCKWASHER (5/8")
25.3 2 | 2 | H|H0000333 DOWEL PIN (1/2" DIA. X 1.50 LG)
25.4 1 1 | P |EOOO0356 LUBE FITTING
26 1 1 | M |D004193-S01-B D| 0| BEARING MOUNT PLATE (OPP. HAND)
26.1 4 | 4 | H[HO000705 HEX HD CAP SCREW (5/8-11NC X 2.50 LG)
26.2 4 | 4 | H[HO000373 LOCKWASHER (5/8")
26.3 2 | 2 | H|HO000333 DOWEL PIN (1/2" DIA. X 1.50 LG)
26.4 1 1 | P |EOOOO356 LUBE FITTING




BILL OF MATERIAL

ITEM[  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
156.40

10.60 133.20 10,60

3.00 67.60 3.00

19

[0

(]

O 0 0 O
— — +o—te

L
: & 1 ’ it
AN | i 0 0o o_o._off FUry/
AN {

WU OO OO —

83.00

170.00 S

UPERATHR STDE

DRIVE SIDE

i
o d
| 5
[H i
al
Lt

|
dlp
dp

w

%

ASSEMBLE CLAMP WITH CYLINDER AT END OF STROKE e
WITH ITEM “9* SLOT NOT BOTTOMED 0OUT.

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
> @&+ KOHLER COATING I WIPER ASSEMBLY
6 THIRD ANGLE PROJECTION | |NIONTOWN, OHIO U.S.A. [
FINISH SYMBOLS
5 NICROIGH wckon | THIS DRAWNG S THE PROPERTY OF KOHLER COATING. THE/DATE LAST EDITED E
6 /| o4 | THS DRAMNG IS LOANED ON THE CONDITON THAT I IS NGT TO DO_NOT SCALE DRAWING A TERTAL
4 ) BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS NACHINE SURFACE TOLERANCES (UNLESS OTHERWSE SPECIFED)
ITEM “4* IS NOT MIRRORED THE HAND IS THE SAME ON BOTH 3 2 v | 08 v | NOTTOBE USED N WHOLE OR IN PART TO FURNISH INFORMATION ICHES | WETRC
DRIVE AND OPERATOR SIDE. FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREOF, 0000  3-PUACE DECMAL | £005° | £06WM AT DRAWING NI, REV.
8 V|16 V' | THE ACCEPTANCE OF THS DRAWNG IS AN ACCEPTANCE OF THE o0 2-suce oeown. | ow® | s | D > JGF 8/8/14
2 125 V| 32 V| FOREGOING CONDTIONS AND THE RECOGNTION OF THE EXCLUSVE [o0  t-puce oecwa | sooo” | sosw pyw
] o v | a3 | OWNERSHP NAND TO THE DRAMNG AD THE SUBIECT MATTER | o o-puceoeow | soi | ssomr | B -
S — : DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRICATON TOLERANGES: | s100 | so0mr [ — po—
No. REVISION DATE we | OV | 128V ALL DIMENSIONS IN_INCHES C(UNLESS OTHERVISE NOTED) contect HERB KOHLER YL R s | 9z ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S35-A D| 0 [ROD ASSEMBLY
01 1 1 | A |A000286-S01-Z C| 3| BLADDER SUB-ASM.
01.1 2 | 2 | M |D000228-S01-A B| 2 BLADDER END
01.2 1 1 | P |EO008248 BLADDER MATERIAL
01.3 2 | 2 | P |E0002176 WORM GEAR HOSE CLAMP
01.4 1 1 | P |EO000279 GLUE
01.5 1 1 | H |HO000316 G-1/8 SOC PIPE PLUG
01.6 2 | 2 | P |E0011280 PIPE STRAP (BLADDER HOLD DOWN)
01.7 1 1 | H |EO012876-09 TUBE FITTING (1/8" TO 1/4 TUBE)
02 1 1 | M |D004194-S01-A D| 0| RODBEAM
02.1 8 | 8 | H|HO000535 HEX HD CAP SCREW (3/4-10NC X 3.00 LG)
02.2 8 | 8 | H|HO000019 LOCKWASHER (3/4")
02.3 8 | 8 | H|HO0001004 FLATWASHER (3/4) TYPE A, NARROW (1-15/32 DIA.)
03 1 1 | M |D004195-S01-A D] 0| RODTROUGH ANGLE 2
03.1 A/R | A/R| P |D003333-S01-B D] O HARD ANODIZE (BLACK)
03.2 11 |1 11 ] H |[HO000438 FLAT HD. SOC. CAP SCREW (1/4-20NC X 1.00 LG.)
03.3 7 | 7 | H|HO001136 DOWEL PIN (3/8" DIA. X 1.25 LG)
04 1 1 | M |D004196-S01-A D|] 1| ROD TROUGH ANGLE 1
04.1 A/R | A/R| P |D003333-S01-B D] O HARD ANODIZE (BLACK)
05 1 1 | A |A000568-S37-A D| 0] RODHOLDER ASSEMBLY
05.1 1 1 | P |D004197-S01-A D| O ROD HOLDER
05.2 2 | 2 | P |D000420-S02-A Cl| 1 ROD CLIP
05.2.1 2 | 4 | H|[HO0001137 PAN HD SCREW [PHIL-SELFDRILL] (#8-32NC X .75)
05.3 3 | 3| P |E0013492 TUBE FITTING 1/8" NPT - 1/4" TUBE
05.4 1 1 | H |HO001138 SHORT NIPPLE (1/8" NPTF X 1-1/2" LG)
05.5 1 1 | H |HO000337 ELBOW-90 (1/8" NPTF)
06 1 1 | P |D001214-S01-162 C| 0] 5/8"DIA. X162.00 LG. SMOOTH ROD
07 2 | 2 | M|D004198-S01-A D| 0] PIVOT ARM
07.1 1 2 | P |E0014139 SLEEVE BEARING (1.50" 1.D.)
08 2 | 2 | M|D004199-S01-A D| 0| STRIKE PLATE
08.1 2 | 4 | H[HO0000908 FLAT HD SOC CAP SCREW (3/8-16NC X 1.00 LG)
09 2 | 2 | M |D004200-S01-A D| 0| STOP
09.1 4 | 8 | H|H0001140 HEX HD CAP SCREW (5/8-11NC X 5.00 LG)
09.2 4 | 8 | H [HO000373 LOCKWASHER (5/8")
09.3 1 2 | H|HO0001141 HEX HD CAP SCREW-FULL TH (3/4-10NC X 3.50)
09.4 1 2 | H |[H0000487 HEX JAM NUT (3/4-10NC)
10 2 | 2 | M|D004201-S01-A D|] 0] ARMPIVOT STOP
10.1 3 | 6 | H|HO0000911 SOC HD CAP SCREW (1/2-13NC X 2.00 LG)
10.2 3 | 6 | H|HO0000362 HI-COLLAR LOCKWASHER (1/2")
11 2 | 2 | P |E0014154 CYLINDER 200MM BORE X 150MM STROKE
11.1 2 | 4 | P |HO000597 REDUCER BUSHING (3/4"NPT TO 1/2"NPTF)
11.2 2 | 4 | P |E0013498 FLOW CONTROL VALVE 1/2", 12mm TUBE
11.3 2 | 4 | P |E0013500 STEM REDUCER (12mm TO 8mm)
12 2 | 2 | P |E0014155 CYLINDER CLEVIS
12.1 1 2 | P |E0014156 JAM NUT
13 2 | 2 |PE|E0014157 REED SWITCH
13.1 1 2 | P |EO014158 REED MOUNT
14 2 | 2 | M |D004202-S01-A D| 0| BEAM JACK
14.1 2 | 4 | H|HO0000535 HEX HD CAP SCREW (3/4-10NC X 3.00 LG)
14.2 2 | 4 | H|HO0000019 LOCKWASHER (3/4")
14.3 1 2 | H |[HO0001033 HEX HD CAP SCREW-FULL TH (3/4-10NC X 3.00)
14.4 1 2 | H |H0000487 HEX JAM NUT (3/4-10NC)
15 2 | 2 | M|D004203-S01-A D| 0| CYLINDER MOUNT




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
15.1 1 2 | P |E0014140 SLEEVE BEARING
15.2 4 | 8 | H [H0000206 HEX HD CAP SCREW (3/4-10NC X 2.25 LG)
15.3 4 | 8 | H[HO0000019 LOCKWASHER (3/4")
16 1 1 | M |D004206-S01-A D] 0] CYLINDER ARM MOUNT (AS SHOWN)
16.1 1 1 | H |E0014140 SLEEVE BEARING
16.2 4 | 4 | H|H0001142 SOC HD CAP SCREW (7/8-9NC X 4.00 LG)
16.3 4 | 4 | H|[HO0001118 HI-COLLAR LOCKWASHER (7/8")
17 1 1 | M |D004206-S01-B D| 0| CYLINDER ARM MOUNT (OPP. HAND)
17.1 1 1 | H |E0014140 SLEEVE BEARING
17.2 4 | 4 | H|H0001142 SOC HD CAP SCREW (7/8-9NC X 4.00 LG)
17.3 4 | 4 | H|[HO0001118 HI-COLLAR LOCKWASHER (7/8")
18 1 1 | PE|EO0014149 GEARMOTOR 1HP
18.1 4 |1 4 | H[H0001143 HEX HD CAP SCREW (3/8-16NC X 2.25 LG)
18.2 4 | 4 | H|HO000072 LOCKWASHER (3/8")
18.3 4 | 4 | H|H0000340 FLATWASHER (3/8")
18.4 4 | 4 | H|H0000182 HEX NUT (3/8-16NC)
19 1 1 | M |D004207-S01-A D| 0| ROD GEARMOTOR MOUNT
19 R1 1 1 | M |D004207-S02 D| 0| ROD GEARMOTOR MOUNT (WELDMENT)
19.1 4 |1 4 | H|H0000420 HEX HD CAP SCREW (5/8-11NC X 2.25 LG)
19.2 4 | 4 | H[HO000373 LOCKWASHER (5/8")
19.3 4 | 4 | H|H0000342 FLATWASHER (5/8")
19.4 1 1 | H |H0000324 HEX HD CAP SCREW-FULL TH (1/2-13NC X 2.00)
19.5 1 1 | H |HO000151 HEX JAM NUT (1/2-13NC)
20 1 1 | M |D001585-S01 B| - | U-JOINT ADAPTER
20.1 1 1 | H |HO000699 DOWEL PIN - (1/4" DIA. X 2.00 LG.)
20.2 2 | 2 | H[HO0000377 SET SCREW [CUP POINT] (1/4-20NC X 0.38 LG)
21 1 1 |PM]EMO000526 0] U-JOINT COUPLING
21.1 1 1 | P |EO000160 U-JOINT
21.2 1 1 | H |HO000389 SPRING PIN - (1/4" DIA. X2.00 LG.)
21.3 1 1 | H |HO000368 KEY [WOODRUFF] - (NO.806)
22 1 1 | P |D002283-S01 C| 1| RODADAPTER
22.1 2 | 2 | H|HO0000124 SOC HD CAP SCREW (M6 X 20mm LG)
22.2 1 1 | H |HO000813 SET SCREW [CUP POINT] (M10 X 10mm LG)
22.3 1 1 | H |H0000814 SET SCREW [CUP POINT] (M10 X 6mm LG)
24 2 | 2 | M |D004208-S01-A D| 0| PIVOT MOUNT
24.1 4 | 8 | H|HO0001151 SOC HD CAP SCREW (3/4-10NC X 5.50 LG)
24.2 4 | 8 | H|H0000984 HI-COLLAR LOCKWASHER (3/4")
24.3 2 | 4 | H|HO0000698 DOWEL PIN (1/2" DIA. X 2.00 LG)
25 2 | 2 | M |D004209-S01-A D| 0] PIVOTPIN
25.1 1 2 | P |EOO00356 GREASE FITTING
25.2 2 | 4 | H|[HO0001078 HEX HD CAP SCREW-FULL TH (1/2-13NC X 1.75)
25.3 2 | 4 | H|HO000069 LOCKWASHER (1/2")
26 6 | 6 | P |E0004691 THRUST BEARING
27 1 1 | P |D004210-S01-A D| 0] RODPAN
27.1 8 | 8 | H|HO0001146 HEX HD CAP SCREW (5/8-11NC X 2.75 LG)
27.2 8 | 8 | H|HO0000103 LOCKWASHER (5/8")
28 2 | 2 | H|H0001127 ELBOW-90 (4" NPTF)
29 1 1 | H |H0001144 PIPE (4" NPT SCH 40 X 64" LG)
30 1 1 | P |E0014152 SPLIT CLAMP
30.1 2.75"2.75'1 H |[HO000096 HEX JAM NUT (1/2-13NC)
30.2 2 | 2 | H|HO000096 HEX JAM NUT (1/2-13NC)
31 1 1 | A |A000568-S38-A D| 0| RODLOAD CONTROL ASSEMBLY
31.1 2 | 2 | M |D004247-S01-A D| O MOUNTING PLATE




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
31.1.1 4 |1 8 | H|H0001162 HEX HD CAP SCREW (1/4-28NF X 0.88)
31.1.2 4 | 8 | H |H0000370 L OCKWASHER (1/4")
31.1.3 4 | 8 | H|HO000086 FLATWASHER (1/4")
31.2 10 | 10 | M |D004248-S01-A D] O PIVOT SHAFT
31.2.1 2 | 20 | H |HO001163 LOW HD SOC CAP SCREW (1/4-20NC X 0.75 LG)
31.2.2 2 | 20 | H |HO000851 HI-COLLAR LOCKWASHER (1/4")
31.3 10 | 10 | M |D004249-S01-A D| O LOADING ARM
31.3.1 1 |1 10 | H |[HO001164 SET SCREW [FLAT POINT] (3/8-24NF X 2.00 LG)
31.3.2 1 1 10| H [HO001165 HEX JAM NUT (3/8-24NF)




BILL OF MATERIAL

ITEM]  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

163.00

@? 81,50

U‘@m-‘rmﬂ_

180.75

(18) 85.25

X o||o ]
OO e j' OO
o O G@J o||lo - 0
o) Q o)
o

£10 | ©
©

‘ O
[ | T o
: 53
{
o = o @ @ @
& [ O ] (30)
(4) ITEMS “26" ON DRIVE SIDE \@ 04
(2) ON OPERATOR SIDE »
o (1
'9) ‘ ‘ O 11
@// O O
DRIVE SIDE
7800 OPERATIR SIDE
156.00
@\ @_) /
\~
[~
COPYRIGHT @ 2014 KOHLER COATING EST. WT. = 0.0 #
ADJUST DOWN STOP “9* —\ 8 T
UNTIL ITEM “8” IS HORIZONTAL ' = 7 @ KOHLER COATING I ROD ASSEMBLY
@/ \ 6 THIRD ANGLE PROJECTION | |NIONTOWN, OHIO U.SA. T
FINISH SYMBOLS ™ E/DATE ST EDTED |—
~ 5 R e B 0y [ s
O ) (Q\ 4 16 V| 04 V' | o ReoRODUCED, COPED OR OTHERWSE DISPOSED OF AND IS e p———————— L
—® ™ ; 2v | v | SEEE L e e i
2 MR e T e o e B
. 0.0 1-PLACE DECIMAL 1.020'. +.25MM CHK. BY DATE _
1 ML e AD00968-530 | 0
No. REVISION W | Gk | 50 Vo125 V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) TEHCTHERB KOHLER [ SOALE ®asama | S ])




BILL OF MATERIAL

ITEM DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
B //A// |
B “B” | 3.20mm [0.127]
”z& o ~
G/‘Lﬁk \/\ / : '/ ’/ : , /k\/\ J \
99 99 9 99
PART NUMBER MACHINE USED ON A B TUBE[=>
AQ00286-S01-A 2240.0mm [100.00”] ROLL FACE GLUE MACHINE - DESIGNI |2692.4mm [106.00"] |2686.00mm [102.79"] METRIC
A000286-S01-R 2921.0mm [115.007] ROLL FACE GLUE MACHINE - DESIGNI |30/3.4mm [121.0071 |3067.0omm [120./5"] ME TRIC
A000286-S01-C °844.8mm [112.00"] RUOLL FACE GLUE MACHINE - DESIGNI [|299/2mm [118.00°] | 2990.9mm [11/.70"] METRIC
A000286-S01-D 2032.0mm [80.00"] ROLL FACE GLUE MACHINE - DESIGNI 2184.4mm [86.00"] 21/78.00mm [82./72"] METRIC
A000286-S01-E 16/6.4mm [66.00"] ROLL FACE LINER APPLICATLR 1828.8mm [/2.00"] 1822.4o0mm [/1.73"] ME TRIC
A000286-S01-F 1905.0mm [/2.00"] ROLL FACE GLUE MACHINE - DESIGNI 200/ 4mm [81.00"] 200L.Imm [80./0"] ME TRIC
A000286-S01-G 2240.0mm [100.00"] ROLL FACE GATOR c692.4mm [106.007] |2686.0omm [109.72"] INCH
A000286-S01-H 2108.2mm [83.00"] RULL FACE GLUE MACHINE - DESIGNI c260.6mm [89.007] 2204, 3mm [88./0"] METRIC
A000286-S01-J 103.00" [2.0M] c/68.6mm [109.00°] | 2/62.3mm [108.70"] ME TRIC
AQ00286-S01-K 666.8mm [26.20"] 660.4mm [26.00"] INCH NOTE
A000286-S01-L 1200.2mm [47.25"] 1193.8mm [47.00"] INCH SUT THE BLADDER AT ASSEMBLY
A000286-S01-M oba.emm [22.22"] 028.8mm [22.00”] INCH [: AS NEEDED ’
A000286-S01-N 2882.9mm [113.00"] |28/6.0mm [113.20"] INCH |
A000286-S01-P 67.00" [16M] 1854.2mm [73.00"] | 1847.9mm [72.75"] METRIC B ?E géiz EHEEER ADRESIVE UR EQUIV
A000286-SO1-R 609.6mm [24.00"] 603.3mm [23./2"] INCH (AS USED BY MERRIMAN
A000286-S01-S 609.6mm [28.00"] 603.3mm [2/./2"] INCH '
A000286-S01-T 104.00" 5794 () P P I> ALL ASSEMBLIES HAVE METRIC “G" PORT, BUT FITTING CAN
. Omm [110.00"1 | 2/87./mm [109,72"] METRIC BE FOR INCH OR METRIC TUBE
A000286-S01-X 116.00" 110.79" INCH USED
AQ00286-S01-/ 106,007 162.007 161,797 INCH
CI]PYRIGHT@ 2006 KOHLER CUOATING EST. WT. = 0.0#
"
@ | KOHLER COATING @ | 3LADDER SUB—ASM
THIRD ANGLE PROJECTION UN|ONTOWN OHIO U.S.A. T
Mmo.F»:g:SH SYMB%ERON THIS DRAWING IS THE PROPERTY OF KOHLER COATING. TWE/DATE LAST ENTED |E ROD METEMNG SUB_ASM
16V 04V g-E”SREDFI’Qlé\(\gv[l)'\llJ%El[S) L(?(?FI;IIEB 82 ([)I;EE(I;\(I)J,I\ISDEMIS)IQP([)%AET[) |I)IJSAI,\\IJ[())TISTO MACHINE SLI[R)F(zCENT(())IERfNiésL EUN?EE?VZLI:;MSE SPECIFIED) MATERIAL SLALE
v | 08 v/ | NOTTOBE USED N WHOLE OR IN PART TO FURNISH INFORMATION weres T weme | otE BILL ABOVE FULL OR AS NOTED
3 | APDED NOTE FOR [TEM 6 v Y | FORTHE NAKING OF DRAWINGS, PRITS OR PARTS THEREOF. 0.000  3-PLACE DECWAL | +005" | xO6MM | "o DATE DRAWING NI REV.
| TG T i R PG 0 SHORIAE COROETS B | o v | 52 v | FoeShECOODIE O T BTN G HE L (s ek | o | S D0 08/26/01
1 REMOVED BILL FROM DRAWING — SEE MACHINE BILL FOR COMPONENTS 01/D8A1]509 250 \/ 6:3 V. B\EJHE?Egli\;NT:yDP;ngEEYDgé\wil%(ljLégDCg)\‘El'lNSGgBJECT MATTER F(;BR|CA1-| &Ip;cLEE :;;z;\; i:)zz Lsg:: CHK. BY DATE A000286 SCl 3
No. REVISION m& C[m' 0 V|25V ALL DIMENSIONS IN INCHES (UNLESS OTHERVISE NOTED) chitser HERB KOHLER [ A000131 SHEET 1 OF size (




156,30

BILL OF MATERIAL

N

ITEM[  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

@\ﬁh o

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0.0 #
8 T
> &= KOHLER COATING I ROD HOLDER ASSEMBLY
6 THIRD ANGLE PROJECTION | |NIONTOWN, OHIO U.S.A. [
FINISH SYMBOLS
5 NICROIGH wckon | THIS DRAWNG S THE PROPERTY OF KOHLER COATING. THE/DKTE LAST EDITED E
6 v/ | o4 | THS DRAMNG IS LOANED ON THE CONDITON THAT I IS NOT TO DO NOT SCALE DRAWING A TERIAL
4 ) BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS NACHINE SURFACE TOLERANCES (UNLESS OTHERWSE SPECIFED)
3 32 v | 08 v | NOTTOBE USED N WHOLE OR N PART TO FURNISH INFORMATION ICHES | WETRC
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREOF, 0000  3-PUAE DECWAL | £005° | +064M AT DRAWING NI, REV.
8 V| 16 V| TE ACCEPTANCE OF THS DRAWING IS AN ACDEPTANGE OF THE [0 2-puce oeemn | v | s | ° JGF 8/8/14
c 125 V| 32 V| FOREGONG CONDTIONS AND THE RECOGNTION OF THE EXCLUSVE [o0  t-puce oecwa | soao" | sosw pyw
] o | g3 | OMNERSHP NAND T0 THE DRAMNG AD THE SUBIECT MATTER | o o-puce oeow | zou | ssomr | K B -
S — : DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRICATON TOLERANGES: | s100 | so0mr [ — —
No. REVISION DATE we | OV | 28V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SAL RS | S ])




BILL OF MATERIAL

ITEM]  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

/e ~N)

N

DRIVE SIDE UPERATUR SIDE

COPYRIGHT @ 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
> KOHLER COATING I ROD LOAD CONTROL ASSEMBLY
6 THIRD ANGLE PROJECTION |  UNIONTOWN, OHIO U.SA. [
FINISH SYMBOLS
5 —wcromc | wicon | THIS DRAWNG IS THE PROPERTY OF KOHLER COATING. THE/WATE LAST EDVTED E
6 | o4 /| THS DRANNG IS LOANED ON THE CONDITON THAT I IS NOT TO DO NOT SCALE DRAWING ATERIAL
4 ' BE REPRODUCED, COPIED OR OTHERWSE DISPOSED OF AND IS WGRE SIRFICE TOEFAGES (WESS OTHERMSE SPEGFED)
3 32V | 08 v | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION WCHES | WETRG |
FOR THE WAKING OF DRAWNGS, PRNTS OR PARTS THEREOF. 0000 S-PLACE DECMAL | 20057 | 06MM DRAWING NI, REV,
8 V| 16 V' | TE ACCEPTANCE OF THS DRAING IS AN ACCEPTANCE OF THE  [om0  2-puceomomn | o0 | srow | D 27 JOF " 10/28/14
e 125 Vv 32 vV FOREGOING CONDITIONS AND THE RECOGNITION OF THE EXCLUSNVE | 0.0 1-PACE DECMAL | +.020° | +.25uM TATE
1 o v | 63 | OMNERSHP N AND TO THE DRMING AD THE SUBECT MATER |0 o-puck oecaw. | our | oo | P B -
: DEPICTED AS THE PROPERTY OF KOHLER COATING. riaRcATON ToLeRmces: | 1o | soom [— —
NAME CHK'D. g :
No. REVISION DATE we | OV | 125V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SAL RS | sz )




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S40-A D| 0 [WRAP ROLL ASSEMBLY
01 1 1 EXISTING WRAP ROLL
02 1 1 | M |D004211-S01-A D] 0] TRACKMOUNT (AS SHOWN)
02.1 8 | 8 | H|HO0001147 SOC HD CAP SCREW (5/8-11NC X 2.00 LG)
02.2 8 | 8 | H|HO000878 HI-COLLAR LOCKWASHER (5/8")
02.3 2 | 2 | H|H0000721 DOWEL PIN (1/2" DIA. X 2.00 LG)
03 1 1 | M |D004211-S01-B D] 0] TRACKMOUNT (OPP. HAND)
03.1 8 | 8 | H|HO0001147 SOC HD CAP SCREW (5/8-11NC X 2.00 LG)
03.2 8 | 8 | H|HO000878 HI-COLLAR LOCKWASHER (5/8")
03.3 2 | 2 | H|H0000721 DOWEL PIN (1/2" DIA. X 2.00 LG)
04 4 | 4 |PM|D003920-S01-A D] 0] TRACK
04.1 1 4 | P |EO013879 RAIL
04.2 5 | 20 | H |HO001005 SHOULDER BOLT[1/2" DIA. X 2.50] (3/8-16NC)
04.3 5 | 20 | H |H0000223 HEX NUT (3/8-16NC)
04 .4 5 | 20 | H |HO000371 LOCKWASHER (3/8")
05 4 | 4 | M |D003921-S01-A D| 0] RAILCAP
05.1 5 | 20 | H |HO000323 HEX HD CAP SCREW (1/2-13NC X 1.75 LG)
05.2 5 | 20 | H |HO000069 LOCKWASHER (1/2")
05.3 1 4 | H |HO000972 HEX HD CAP SCREW-FULL TH (3/4-10NC X 2.50)
05.4 1 4 | H |HO000487 HEX JAM NUT (3/4-10NC)
06 4 | 4 | M |D003922-S01-A D| 0| SLIDE STOP
06.1 2 | 8 | H[HO0000705 HEX HD CAP SCREW (5/8-11NC X 2.50 LG)
06.2 2 | 8 | H|HO0000373 LOCKWASHER (5/8")
07 2 | 2 | M|D004212-S01-A D| 0| SLIDE PLATE
08 1 1] A PILLOW BLOCKS
08.1 1 1 | P |E0014204 PILLOW BLOCK
08.1.1 2 | 2 | H|HO0000535 HEX HD CAP SCREW (3/4-10NC X 3.00 LG)
08.1.2 2 | 2 | H|HO0000019 L OCKWASHER (3/4")
08.1.3 2 | 2 | H|HO0001004 FLATWASHER (3/4) TYPE A, NARROW (1-15/32 DIA.)
08.2 1 1 | P |E0014205 PILLOW BLOCK
08.2.1 2 | 2 | H|HO0000535 HEX HD CAP SCREW (3/4-10NC X 3.00 LG)
08.2.2 2 | 2 | H|HO0000019 LOCKWASHER (3/4")
08.2.3 2 | 2 | H|HO0001004 FLATWASHER (3/4) TYPE A, NARROW (1-15/32 DIA.)
09 4 | 4 | M |D003511-S01-A D| 0| JACKING PLATE
09.1 2 | 8 | H|H0000400 HEX HD. CAP SCREW - (1/2-13NC X 2.25 LG.)
09.2 2 | 8 | H|H0000579 L OCKWASHER - (1/2")
09.3 1 2 | H |HO000551 SET SCREW - (1/2-13NC X 2.25 LG.)
09.4 1 2 | H |HO000151 HEX JAM NUT - (1/2-13NC)
10 4 | 4 | P |[E0008172 V-GROOVED ROLLER
10.1 1 4 | H |HO000732 HEX JAM NUT (7/8-14NF)
10.2 1 4 | H |HO000733 LOCKWASHER (7/8")
11 4 | 4 | P |EO008173 V-GROOVED ROLLER (ECCENTRIC)
11.1 1 4 | H |HO000732 HEX JAM NUT (7/8-14NF)
11.2 1 4 | H |HO000733 LOCKWASHER (7/8")
12 2 | 2 | P|E0014218 ALIGNMENT COUPLER, 1"-14 THREAD, HEX CLAMP
12.1 1 2 | P |E0014122 JAM NUT, 1"-14 THREAD
13 1 1 | P |EO014159 JACK, 5 TON, MOTOR W/ MOTOR MOUNT
13.1 4 | 4 | H[HO0000729 HEX HD CAP SCREW (5/8-11NC X 1.25 LG)
13.2 4 | 4 | H|H0000373 LOCKWASHER (5/8")
14 1 1 | P |E0O014160 JACK, 5 TON, MOTOR W/ MOTOR MOUNT
14.1 4 | 4 | H[HO0000729 HEX HD CAP SCREW (5/8-11NC X 1.25 LG)
14.2 4 | 4 | H|HO0000373 LOCKWASHER (5/8")
2 | 2 |PE

15

E0014212

MOTOR, 2HP




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
15.1 4 |1 8 | H[HO000388 SOC HD CAP SCREW (3/8-16NC X 1.25 LG)
15.2 4 | 8 | H|HO000466 HI-COLLAR LOCKWASHER (3/8")
16 4 | 4 | M [D003926-S01-A D|] 0] TRACKWIPER (AS SHOWN)
16.1 2 | 8 | H[HO0001007 HEX HD CAP SCREW (7/16-14NC X 2.25 LG)
16.2 2 | 8 | H|H0000614 LOCKWASHER (7/16")
16.3 2 | 8 | H|[H0001003 FLATWASHER (7/16) TYPE A, WIDE (1-1/4 DIA.)
16.4 1 4 | P |EO000356 GREASE FITTING
17 4 | 4 | M |D003926-S01-B D] 0] TRACKWIPER (OPP. HAND)
17.1 2 | 8 | H[HO0001007 HEX HD CAP SCREW (7/16-14NC X 2.25 LG)
17.2 2 | 8 | H|HO0000614 LOCKWASHER (7/16")
17.3 2 | 8 | H|H0001003 FLATWASHER (7/16) TYPE A, WIDE (1-1/4 DIA.)
17.4 1 4 | P |EO000356 GREASE FITTING
18 2 | 2 | P |D004213-S01-A D| 0] TRACKCOVER (OUTSIDE)
18.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFTEY YELLOW - RAL 1018)
18.2 4 |1 8 | H [HO000598 HEX HD CAP SCREW (5/16-18NC X 0.75 LG)
18.3 4 | 8 | H|H0000372 LOCKWASHER (5/16")
18.4 4 | 8 | H[H0000588 FLATWASHER (5/16")
19 2 | 2 | P |D004214-S01-A D] 0] TRACK COVER (INSIDE)
19.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFTEY YELLOW - RAL 1018)
19.2 4 | 8 | H [HO000598 HEX HD CAP SCREW (5/16-18NC X 0.75 LG)
19.3 4 | 8 | H|H0000372 LOCKWASHER (5/16")
19.4 4 | 8 | H [HO000588 FLATWASHER (5/16")
20 2 | 2 | M|D004215-S01-A D| 0] JACKSLIDE MOUNT
20.1 6 | 12| H |HO000301 HEX HD CAP SCREW (1/2-13NC X 2.00 LG)
20.2 6 | 12| H |HO000579 LOCKWASHER - (1/2")
20.3 1 2 | H |[HO000888 SET SCREW [BRASS POINT] (1/4-20NC X 0.50 LG)
21 4 | 4 | M |D003930-S01-A D| 0] RAILSPACER
22 2 | 2 | M|D004216-S01-A D| 0| BEARING PLATE
22.1 6 | 12| H |H0001148 FLAT HD SOC CAP SCREW (1/2-13NC X 2.00 LG)
23 1 1 | A |A000568-S42-A D| 0| DISTANCE TRANSDUCER ASSEMBLY (AS SHOWN)
23.01 1 1 | PE|EO014161 D] O DISTANCE TRANSDUCER
23.02 2 | 2 | M|D004217-S01-A D] O TRANSDUCER MOUNT
23.02.1 2 | 4 | H|HO0000434 HEX HD CAP SCREW (3/8-16NC X 1.25LG) S STL
23.02.2 2 | 4 | H|HO0000371 LOCKWASHER (3/8") S STL
23.03 1 1 | M |D004218-S01-A D] O MAGNET MOUNT
23.03.1 2 | 2 | H|H0000824 HEX HD CAP SCREW (5/16-18NC X 0.75 LG)
23.03.2 2 | 2 | H|HO0000767 LOCKWASHER (5/16")
23.03.3 2 | 2 | H|H0001149 FLATWASHER (5/16") TYPE A, NARROW (.68" DIA.)
23.04 1 1 | P |D004219-S01-A D] O TRANSDUCER COVER (AS SHOWN)
23.04.1 2 | 2 | H|HO0000530 HEX HD CAP SCREW (1/4-20NC X 0.50 LG)
23.04.3 2 | 2 | H|HO0000370 LOCKWASHER (1/4")
23.04 .4 2 | 2 | H|HO000086 FLATWASHER (1/4")
23.05 1 1 | P |EO013828 STANDARD MAGNET
23.05.1 3 | 3 | H|HO0000869 HEX HD CAP SCREW (#8-32NC X 1.50 LG)
23.05.2 3 | 3 | H|HO0000300 LOCKWASHER (#8)
23.05.3 6 | 6 | H|HO000870 FLATWASHER (#8)
23.05.4 3 | 3 | H|HO000871 HEX NUT (#8-32NC)
23.06 2 | 2 | P|E0013831 MOUNTING FOOT
23.06.1 2 | 4 | H|HO0000868 HEX HD CAP SCREW (#10-24NC X 0.38 LG)
23.06.2 2 | 4 | H|HO0000464 LOCKWASHER (#10)
24 1 1 | A |A000568-S42-B D| 0| DISTANCE TRANSDUCER ASSEMBLY (OPP. HAND)
24.01 1 1 | PE|EO014161 D] O DISTANCE TRANSDUCER
24.02 2 | 2 | M|D004217-S01-A D] O TRANSDUCER MOUNT




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
24.02.1 2 | 4 | H|HO0000434 HEX HD CAP SCREW (3/8-16NC X 1.25LG) S STL
24.02.2 2 | 4 | H|HO000371 LOCKWASHER (3/8") S STL
24.03 1 1 | M |D004218-S01-A D] O MAGNET MOUNT
24.03.1 2 | 2 | H|H0000824 HEX HD CAP SCREW (5/16-18NC X 0.75 LG)
24.03.2 2 | 2 | H|HO0000767 LOCKWASHER (5/16")
24.03.3 2 | 2 | H|H0001149 FLATWASHER (5/16") TYPE A, NARROW (.68" DIA.)
24.04 1 1 | P |D004219-S01-B D] O TRANSDUCER COVER (OPP. HAND)
24.04.1 2 | 2 | H|HO0000530 HEX HD CAP SCREW (1/4-20NC X 0.50 LG)
24.04.3 2 | 2 | H|HO0000370 LOCKWASHER (1/4")
24.04 .4 2 | 2 | H|HO000086 FLATWASHER (1/4")
24.05 1 1 | P |EOO13828 STANDARD MAGNET
24.05.1 3 | 3 | H|HO0000869 HEX HD CAP SCREW (#8-32NC X 1.50 LG)
24.05.2 3 | 3 | H|HO0000300 LOCKWASHER (#8)
24.05.3 6 | 6 | H|HO000870 FLATWASHER (#8)
24.05.4 3 | 3 | H|HO000871 HEX NUT (#8-32NC)
24.06 2 | 2 | P|E0013831 MOUNTING FOOT
24.06.1 2 | 4 | H|HO0000868 HEX HD CAP SCREW (#10-24NC X 0.38 LG)
24.06.2 2 | 4 | H|HO0000464 LOCKWASHER (#10)
25 2 | 2 |PE|EO013686 CABLE
26 2 | 2 | P |D004220-S01-A D|] 0] STOP COVER
26.1 A/R | A/R| P |D001000-S01-BA D| 4 PAINT SPECIFICATION (SAFTEY YELLOW - RAL 1018)
27 1 1 | M |D004221-S01-A D] 0] JACKMOUNT (AS SHOWN)
27.1 6 | 6 | H|HO001150 HEX HD CAP SCREW (1-8NC X 2.75 LG)
27.2 6 | 6 | H|HO000405 LOCKWASHER (1")
28 1 1 | M |D004221-S01-B D] 0] JACKMOUNT (OPP. HAND)
28.1 6 | 6 | H|HO001150 HEX HD CAP SCREW (1-8NC X 2.75 LG)
28.2 6 | 6 | H|HO000405 LOCKWASHER (1")
29 2 | 2 | M|D004251-S01-A D| 1| KEEPER




BILL OF MATERIAL

ITEM| DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
24
23
] 1 \
o o
17 4 Q T AP A
© o@Q.E:L‘\_EE - 1% o
o > :
)\“ﬁ") : B B B B B B B B B B B B B B B B B B B i 8 _ﬁ
4 —— @ SOoL e r . IH-'—I I}

156.00
@ s %6 f
[1m1] |ﬂ =] (10 F41ni]
@/ N S I T PR NERREREE ﬂn_ 0
3 i " el
| /I_OJ e |
! T - - - - - - - - - - - - - - - - - - - 107 !
' 1T o oD;qo ........................................................................................................................................................................................................................................................................................................................ el !
: @ 2
17
- . . 14 ° 29
ze O 5
0O = T 0-0
O O O O
9110} (OL1®);
2/
28 (29)
OPERATOR SIDE - DRIVE SIDE
> ' /@
o
D
,_
Lol
%) O OO OSSOSO P PP P PP
3 «
| — lmﬂl ﬁ =
. 15k
- /an
gl e A\ L
(e ] o _‘
>
|
[
|
'_
&
=
©°0 = (20) OPERATOR SIDE
O O COPYRIGHT © 2014 KOHLER COATING ESTWL= 0, 0 #
DRIVE SIDE 8 T
00 i @& KOHLER COATING @ : WRAP ROLL ASSEMBLY
: THIRD ANGLE PROVECTION | NIONTOWN, OHIO U.S.A. T
POSITION SET UP _ ’ 6 e L
1. ADJUST UP STOP (DRIVE AND [PERATLR SIDE> TO 1.00° AS SHOWN 5 WGRORCE | WCRON mlé ang E E)EN Egogﬁ%ozo I;«%I#S:« mmr?.ls - "“WTEDL:)STN?)’T"“S’M — E
2. ADJUST DOWN STOP (DRIVE AND [PERATOR SIDE) TO .75" AS SHOWN 8V | 04V MATERIAL
3. ADJUST DPERATOR SIDE PILLOV BLOCK UP STOP TO .38" AS SHOWN ;‘ 2 v | o8 v | NITTOBE IS NWOLE R N PRT 0 FURNSH ORMION [ = e g
4, LEVEL ROLL USING DRIVE SIDE PILLOW BLOCK UP AND DOWN STOPS = 63 5 15 5 EE&%%@D rﬁg&“ﬁ'ﬁggﬁﬁgﬁﬁgﬁ% o | o | e (o W 814 DRAVING NO. REV,
25 3.2 0.0 1-PLACE DECIMAL +.020° +.25MM
00D SETUP DS JoF ) v /| OWNERSHP IN AND TO THE DRAMNG AND THE SUBECT MATTER | 0. o-usce oeown. | 20w | sow | ¢ BY DATE A000568—S40 1
1 12/3/14 N 63 DEPICTED AS THE PROPERTY OF KOHLER COATING. FABRICATION TOLERANGES: | 100" | 4200 —
No. REVISION e | D | OV |8V ALL DIMENSIONS IN INCHES (UNLESS OTHERVISE NITED) Ehitact HERB KOHLER ' SAL RS WD | S ])




BILL OF MATERIAL

oo OO

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
| |
| |
—
|\ | I |
| |
/ [ I
| I
ﬁ o O O
r1 | |
L ' '
[ | |
[ | |
[ I I
[ | |
[ | |
[ g | |
,\- ___
O | i
[ I |
: | [ E i
o | | D dh &y |
[ | |
I | o0 u:ln_
1 |o O O
| I
| I
[ I I
[ | |
=
A0OUOEE-S42-B (UPP. HAND)
COPYRIGHT @ 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T -
> @ KOHLER COATING {|  DISTANCE TRANSDUCER ASSEMBLY
6 THIRD ANGLE PROJECTION UNIONTOWN, OHIO U.SA. -||_—
FINISH SYMBOLS
5 WICRONGH wcgon | THIS DRAWNG 1S THE PROPERTY OF KOHLER COATING. TE/DATE LAST ENTED E
6 v | 04 v/ | THS DRANNG IS LOANED ON THE CONDITION THAT IT IS NOT TO DO NOT SCALE DRAWING ATERIAL
4 ) BE REPRODUCED, COPIED OR OTHERWISE DISPOSED OF AND IS NACHINE SURFACE. TOLERANCES (UNLESS OTHERWSE SPECIFIED)
3 32V | 08 v/ | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION WGHES | WETRC
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THERECF. 0000 3-PLACE DECWAL | 005" | o6MM DRAVING NI, REV.
63 V' | 16 V' | THE ACCEPTANCE OF THS DRANIG IS AN ACCEPTANCE OF THE om0 2-puce oecwn | zoio® | xaawn | D ' JGF e 8/15/14
e 125 v | 32 v | FOREGOING CONDIIONS AND THE RECOGNTION OF THE EXCLUSVE |00  t-pace DEMAL | 020 | 5 o
1 v /| OMNERSHP IN AND TO THE ORAMNG AND THE SUBLECT WATIER | o o-puce oeonn | o | ssom | B -
S — 20 6.3 DEPIGTED AS THE PROPERTY OF KOHLER COATIG. FARCATON TOLERANCES:| 4100 | szomt [—— -
No. REVISION DATE e | 0V |28V ALL DIMENSIINS IN INCHES (UNLESS OTHERWISE NOTED) contact HERB KOHLER SALE 45 W0 | S ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S45-A D| 0 [WASH ROLL ASSEMBLY

01 1 1 | M |D004222-S01-A D| 0] CHROME PLATED WASH ROLL
01.1 1 1 | M |D004222-S10 D] O WASH ROLL CORE (12.50" DIA. X 156" R.F.)
01.1R1 1 1 | M |D004222-S11 D] O WASH ROLL JOURNAL DETAILS
01.2 A/R | A/R|] P |D000357-S02 D| 1 CHROME & POLISH
01.3 A/R|A/R| P |D004222-S10 D] O BALANCING

02 1 1 | P |EO013849 FLANGE BEARING - DRIVE SIDE
02.1 4 | 4 | H|H0000322 HEX HD CAP SCREW (1/2-13NC X 1.50 LG)
02.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")

03 1 1 | P |EO013850 FLANGE BEARING - OPERATOR SIDE EXPANSION
03.1 4 | 4 | H|H0000322 HEX HD CAP SCREW (1/2-13NC X 1.50 LG)
03.2 4 | 4 | H[HO000069 LOCKWASHER (1/2")

04 2 | 2 | M |D004223-S01-A D| 0] PIVOT ARM
04.1 1 2 | P |E0014139 SLEEVE BEARING (1.50" 1.D.)

04.2 1 2 | P |E0014145 SLEEVE BEARING (20MM 1.D.)

05 2 | 2 | M |D004224-S01-A D| 0| PIVOT MOUNT
05.1 4 | 8 | H|H0001152 SOC HD CAP SCREW (3/4-10NC X 4.00 LG)
05.2 4 | 8 | H |H0000984 HI-COLLAR LOCKWASHER (3/4")

05.3 2 | 4 | H|H0000698 DOWEL PIN (1/2" DIA. X 2.00 LG)
05.4 1 2 | H |[H0001033 HEX HD CAP SCREW-FULL TH (3/4-10NC X 3.00)
05.5 1 2 | H |[H0000487 HEX JAM NUT (3/4-10NC)

06 2 | 2 | M |D004225-S01-A D| 0] PIVOTPIN
06.1 1 2 | P |EO000356 GREASE FITTING
06.2 2 | 4 | H|HO0001078 HEX HD CAP SCREW-FULL TH (1/2-13NC X 1.75)
06.3 2 | 4 | H|HO000069 LOCKWASHER (1/2")

07 6 | 6 | P |E0004691 THRUST BEARING

08 2 | 2 | P |E0014162 CYLINDER 100MM BORE X 175MM STROKE, LOCKING
08.1 2 | 4 | P |E0013498 FLOW CONTROL VALVE 1/2", 12mm TUBE
08.2 2 | 4 | P |E0013500 STEM REDUCER (12mm TO 8mm)

09 2 | 2 | P |E0013897 CYLINDER CLEVIS
09.1 1 2 | P |EO013898 JAM NUT

10 2 | 2 |PE|E0014157 REED SWITCH
10.1 1 2 | P |EO014163 REED MOUNT

11 1 1 | M |D004226-S01-A D] 0| CYLINDER MOUNT (AS SHOWN)
11.1 1 1 | P |E0014146 SLEEVE BEARING (25MM 1.D.)
11.2 6 | 6 | H|HO001153 SOC HD CAP SCREW (3/4-10NC X 2.38 LG)
11.3 6 | 6 | H|HO000984 HI-COLLAR LOCKWASHER (3/4")

12 1 1 | M |D004226-S01-B D] 0| CYLINDER MOUNT (OPP. HAND)
12.1 1 1 | P |E0014146 SLEEVE BEARING (25MM 1.D.)
12.2 6 | 6 | H|HO001153 SOC HD CAP SCREW (3/4-10NC X 2.38 LG)
12.3 6 | 6 | H|HO000984 HI-COLLAR LOCKWASHER (3/4")

13 1 1 | M |D004227-S01-A D| 0] ROLL REMOVAL STOP (AS SHOWN)

13.1 4 |1 4 | H[HO0001153 SOC HD CAP SCREW (3/4-10NC X 2.38 LG)
13.2 4 | 4 | H|H0000984 HI-COLLAR LOCKWASHER (3/4")

14 1 1 | M |D004227-S01-B D| 0] ROLL REMOVAL STOP (OPP. HAND)

14.1 4 | 4 | H[HO0001153 SOC HD CAP SCREW (3/4-10NC X 2.38 LG)
14.2 4 | 4 | H|H0000984 HI-COLLAR LOCKWASHER (3/4")

15 2 | 2 | M|D004228-S01-A D] 0| DOCTOR MOUNT
15.1 6 | 12| H |H0000207 HEX HD CAP SCREW (3/4-10NC X 2.50 LG)
15.2 6 | 12| H |HO000019 LOCKWASHER (3/4")

15.3 2 | 4 | H|H0000698 DOWEL PIN (1/2" DIA. X 2.00 LG)

16 1 1 | PE|EO014183 DOCTOR ASSEMBLY

2 | 2 | H

16.1

H0000269

SHORT NIPPLE (3/4" NPTF X 1-1/2" LG)




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
16.2 2 | 2 | H|H0000243 ELBOW-90 (3/4" NPTF)
16.3 2 | 2 | H|HO001083 FACE BUSHING (3/4"NPTM TO 1/2"NPTF)
16.4 2 | 2 | P |E0014256 HOSE BARB MALE NPT, 1/2"
16.5 25' | 25'| P |[E0014255 1/2" HOSE
16.6 2 | 2 | P|E0012913 HOSE CLAMP
17 1 1 | M |D004229-S01-A D| 0] NOZZLE HEADER
17.1 1 1 | H |HO001155 ELBOW-90 (3/4" NPTF)
17.2 1 1 | H |HO000802 PIPE CAP (3/4" NPT)
17.3 1 1 | H |HO001083 FACE BUSHING (3/4"NPTM TO 1/2"NPTF)
18 1 1 | M |D004230-S01-A D| 0| SPREADER
18.1 4 | 4 | H|HO000731 HEX HD CAP SCREW (5/8-11NC X 2.00 LG)
18.2 4 | 4 | H[HO000373 LOCKWASHER (5/8")
19 28 | 28 | P |E0001436 PIPE CONNECTOR
20 28 | 28 | P |E0013491 BALL VALVE (1/4" NPTF)
21 28 | 28 | P |E0000071 MIST JET SPRAY NOZZLE
22 56 | 56 | H |H0000261 CLOSE NIPPLE (1/4" NPT X 7/8" LG)
23 4 | 4 | P |E0012866 SPLIT CLAMP
23.1 1.75"| 7" | H |HO000169 ALL THREAD (3/8-16NC)
23.2 2 | 8 H0000147 HEX JAM NUT (3/8-16NC)




BILL OF MATERIAL

21
//ZI/

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.

©00 Eﬂ ‘ ’ \ ‘ :—JE]

© 0 O \ EJ ASSEMBLE BEARING WITH GREASE FITTING FACING UP
= BOTH SIDES

SECTION "X-=X" é)

— 3/8-16 TAP THRU Ao 156.00 @
(4) PLACES (AT ASSEMBLY)

166.50
V4 >< V4
=
= o0 NQ
e}
Eo
ﬂ | _ _ _ _ _ _ _ _ _ n _ _ _ _ _ _ _ _ (o] (o]
) o o
I
i
|| 1
o
O
o
L
V4 >< 14
OPERATOR SIDE 170.00 DRIVE SIDE
E 3
: I = e e e e e e e e e e e e 1 s e e e e e s o 1 :
il — \ | — B
_I I_
: » @\ /@
: : 1
| [[F—© 7
(4) ITEMS “7* ON DRIVE SIDE - \® -
(@ [N OPERATOR SIDE \@ 40.25 40.25 40.25 e
O @
DRIVE SIDE 169,75
OPERATOR SIDE
COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
VIEW “Z-7* > @& KOHLER COATING . WASH ROLL ASSEMBLY
6 THIRD ANGLE PROJECTION | UNIONTOWN, OHIO U.SA. [
5 [ o] THS DRANNG S THE PROPERTY OF KOHLER CORTKG TWE/DATE LAST EDITED E
6 | 04 /| THS DRAHNG IS LOWED ON THE CONDITON THAT T IS NOT T0 DO NOT SCALE DRAWING A TERIAL
4 BE REPRODUCED, COPED OR OTHERWISE DISPOSED OF AND IS WIE SIRFIE TLERARES (WSS OTHERVSE PEFED)
3 AT L
e AL ot it 1 M e el el G T
125 3.2 0.0 1-PLACE DECIMAL +.020° +.25MM
OWNERSHP IN AND TO THE DRAWING AND THE SUBJECT MATTER | o o | ssom | O DY DATE —
1 | B0V |83 V| OERCTED AS THE PROPERIY OF KOHLER COMTNG AN 1oL | e | o _ A000568 845 0
No. REVISION e | owe | OV |8V ALL DIMENSIONS IN INCHES (UNLESS OTHERWISE NOTED) thnact HERB KOHLER ' SAL RS WD S ])




-
<
(@) Ll
> | £ |2 ~A T
UNIT 5 7 8 PARTNO D i DESCRIPTION
1 1 | A |A000568-S50-A D | 0 [PNEUMATIC SCHEMATIC
R 1 1 | A |A000568-S51-A D| 0| PNEUMATIC SCHEMATIC DETAILS
- 02.1 4 112 | H |[HO000884 FLAT HD SOC CAP SCREW (1/4-20NC X 1.00 LG)
| 03.1 4 | 4 | H |HO000884 FLAT HD SOC CAP SCREW (1/4-20NC X 1.00 LG)
| 04.1 4 | 4 | H |HO000884 FLAT HD SOC CAP SCREW (1/4-20NC X 1.00 LG)
K 2 | 8 | H |HO000566 LOCKWASHER (#8)
06 1 1 | H |HO001156 TEE - REDUCING (3/4 NPT X 3/4 NPT X 1/2 NPT)
07 1 1 | H |HO001083 FACE BUSHING (3/4"NPTM TO 1/2"NPTF)
08 1 1 | H |HO000195 SHORT NIPPLE (1/2" NPTF X 1-1/2" LG)
09 1 1 | P |EO013201 6MM TUBE PLUG
10 1 1 | P |E0O013504 8MM TUBE PLUG
11 8 | 8 | P|E0012876-06 ELBOW TUBE 1/2" SWIFT TO 10MM TUBE
12 3 | 3 | P |E0012876-05 STRAIGHT TUBE 1/2" SWIFT TO 10MM TUBE
13 1 1 | P |EO013235 Y UNION TUBE 10MM
14 2 | 2 | P |E0012850 STEM REDUCER (10mm TO 6mm)
15 1 1 | P |E0012884 Y UNION TUBE REDUCER 10 MM TO (2) 8MM
16 2 | 2 | P|E0013708 ELBOW TUBE 1/2" SWIFT TO 8MM TUBE
17 2 | 2 | P |E0013499 STRAIGHT TUBE 1/2" SWIFT TO 8MM TUBE
18 3 | 3| P |E0013709 Y UNION TUBE 8MM
20 12 | 12| P |[E0012876-01 ELBOW TUBE 1/4" SWIFT TO 6MM TUBE
21 1 1 | P |EO012876-04 STRAIGHT TUBE FITTING 1/8" TO 6MM TUBE
22 4 | 4 | P |E0013234 Y UNION TUBE 6MM
23 A/R|A/R| P |[E0013572 TUBING 6MM BLUE
24 A/R|A/R| P |[E0013573 TUBING 6MM RED
25 A/R | A/R| P |[E0013574 TUBING 6MM YELLOW
26 A/R|A/R| P |[E0013575 TUBING 8MM BLACK
27 A/R|A/R| P |E0013577 TUBING 8MM RED
28 A/R|A/R| P |[E0013578 TUBING 8MM YELLOW
29 A/R|A/R|] P |[E0013579 TUBING 10MM BLACK
30 1 1 | M |D004231-S01-A D| 0] REGULATOR MOUNTING PLATE
30.1 2 | 2 | H[H0000429 HEX HD CAP SCREW (3/8-16NC X 1.25 LG)
30.2 2 | 2 | H|HO0000072 LOCKWASHER (3/8")
31 1 1 | M |D004232-S01-A D] 0] LOCKOUT MOUNT
31.1 4 | 4 | H [HO0000429 HEX HD CAP SCREW (3/8-16NC X 1.25 LG)
31.2 4 | 4 | H|H0000072 LOCKWASHER (3/8")
32 6 | 6 | P|E0012876-02 STRAIGHT TUBE FITTING 1/4" TO 6MM TUBE



jfoley
Highlight

jfoley
Highlight

jfoley
Highlight

jfoley
Highlight

jfoley
Highlight

jfoley
Highlight


ROD BEAM

: 8MM_YELLOW

En:@

T 1
o I
A I
I
TIT |
— ™

I
- I
>< I

Lol
______ J

OPERATOR SIDE

[ 024t

PAN BLADDER

WASH RIOLL

EDGE WIPE

DOCTOR BLADE

OSCILLATION

oMM YELLOW

ROD HOLDER

e

7

O

\IZIPi%TEIR SIDE

6MM_RED

PNy

—O)!

|

[ oAt

OPERATOR SIDE

BILL OF MATERIAL

—O

|

e

ITEM|  DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
DOCTOR BLADE - C(:Agéﬁgﬁ___l PIN 1 BLUE /BLACK STATION #1
| | | PIN 2 RED/BROWN STATION #2
I I PIN 3 WHITE/BLACK | STATION #3
I I PIN 4 RED/BLUE STATION #4
L ———— | PINS | BLACK/ORANGE | STATION #5
— PIN 6 YELLOW/RED STATION #6
——————- -—— PIN 7 BLACK/BROWN | STATION #7
) I I PIN 8 WHITE/RED
@ [ 07A2 : : PIN S RED/BLACK
| B | PIN 10 | BROWN/WHITE
[ I / T W I PIN 11 RED/ORANGE
ot BLUE(3) 7 «H a0 PIN 12 |  LIGHT BLUE
I I I PIN 13 | YELLOW/WHITE
I L ______ ___JI PIN 14 YELLOW
) PIN 15 RED/GREEN
| AIR COOLER VALVE/ | 0081
CALLED DUT ON [ PN 16 HRANGE
0 ELECTRICAL BILL PIN 17 | DORANGE/WHITE
$ ! PIN 18 GREEN
4 @ PIN 19 | YELLOW/BLACK
[ 0742 | <f @ PIN 20 WHITE
f) I f} PIN 21 BLUE/WHITE
:__r‘} PIN 22 BROWN
i _I | PIN 23 | GREEN/WHITE
Py _q PIN 24 RED
TPERATOR SIDE -h__IZIPERATIZIR -~ PIN 25 | GREEN/BLACK COMMON

074t ]

6MM_RED

[ XXXX | AIR LINE LABELS

8MM
@ ..... _! 6MM_YELLOW @!
I_ 8MM . | !
................... —. Ny 1 . : . o . . | . . : N
(o] (Coied ] i [ 0381 | 03 [04B1 | [ o4t | [o05B], | [o0sa (o] | ([0
___8WM, | 8MM o § __ 6MM, | eMM ___ 6MM; | 6MM . 6MM '_ | 6MM B . 6MMT L | eMmM RED
STATION #1 STATION #2 STATION #3 STATION #4 STATION #5 % 2 STATILN #6 STATION #7 (| | | YELLOW
2 4 2 4 2 4 2 4 % - P 4 »
i 1 i = s i E —0 m! m! BLACK
| AN AN AN AN MV 1w = | | AN 1 — — BLUE
Ll I Tl 12 [ T | T [ Tl 12 [ [ T| 12 [ |
=5 14 L I[ar5] 1 L 1 | = T[ars! 1 | 14 L EEE" | 1 L I[ar5) 1 = i L T[ar5] 1 | 14 T[ar5] 1 &
— | [ [ | L o2 | |
o | | | [ = — | | 2
= | | | | o = | | =
= I I I I = = I I =
I I‘JI | I I I I I I I = I I I I I I I
| i | i | i | i L | i | i | |
G 3/8 | | | | | |
{1 S T S o S e S e S S R rmmmmm e e e T | |
|
10mm PIF I I i I I ! THNERE o[ o
1, 11, X I | @)})
1 . ! { I
EOAE T e e e e 8nm PIF | N © fffff ff
3/5 8MM_BLACK Z|E|E|E|E 22|©
| 0045 | = =
_ _ _ _ _ _ 10MM i—UMM BEACK _ _ _ ~ _ ~ ~ ~ HEO.AQ . @0% _ 10MM _ _ _ _
[ 0043 |
]
374" NPT G
SYSTEM PRESSURE 10MM
_________ |
r—-———————————— n -
| | @\ @\I | I> 1. DO NOT USE PTFE TAPE ON TUBE FITTINGS WITH A RUBBER SEAL, HAND TIGHTEN THEN TURN 1/4 WITH
/ HR SUPPLY o | “ - s ] WRENCH TO COMPLETE SEAL.
e N G DO B~ fwe] o] || == [N @]
AN N LR e _loMM e I i
1 | I\#/ J 1 NS - - T T\ COPYRIGHT © 2014 KOHLER COATING SN
. I
I I I T -
Lo | oo HT% we @& | KOHLER COATING ! PNEUMATIC SCHEMATIC
DUBE L % N N 5 e ) S THIRD ANGLE PROJECTION | |NJONTOWN, OHIO U.S.A. T
T R THS DRAWING 1S THE PROPERTY OF KOHLER COATING TWE/DATE LAST EDITED IE
) MI:ZOIN:; O:CRO\N/ THIS DRAWING IS LOANED ON THE CONDITION THAT II'IS NOT TO DO NOT SCALE DRAWING MATERIAL SCALE
(117 DRIVE SIDE OPERATOR SIDE OPERATOR SIDE 2 v | as v | KOTTOBE USED K HOLE GR N PR 0 FURKSH IRORMTON | e N/A  OR AS NOTED
o v | e | Tmery e o by e o o g
125 V 32 V FOREGOING CONDITIONS AND THE RECOGNITION OF THE EXCLUSME | oo 1-PLACE DECMAL | +020° | +.25mu
. +50MM CHK. BY DATE —
oy | o | BERRESSUREEEEUE |0 e || A000968-570 | 0
No. REVISION II;AAITIE 50 V| 125 V ALL DIMENSIONS IN INCHES (UNLESS DTHERWISE NOTED) Gt HERB KOHLER R SHEET oF 1 size




UPERATHR SIDE

[::>> NOTE: LOCATE AND MOUNT AT ASSEMBLY

EXISTING COLUMN AT SITE

*NO PLUMBING OR WIRING TO BE

RAN THRU THIS ZONE ON OUTSIDE OF SIDE PLATES
(BOTH SIDES)

.............................

D O e

BILL OF

MATERIAL

ITEM|  DWG. NO.

QTY. DESCRIPTION

MAT'L. / REMARKS

WT.

i

DRIVE SIDE

B O

COPYRIGHT © 2014 KOHLER CHATING EST. WT. = 0.

0 #

Ops—

THIRD ANGLE PROJECTION

FINISH SYMBOLS

<
<

0.4

0.8

~IDIWIA]|JO|O |0

1.6
3.2

6.3

=
o

AL N
LS LKL L

REVISION NAME CHK'D. | 500

12.5
DATE DATE

MICROINCH MICRON

KOHLER COATING ]

THIS DRAWING IS THE PROPERTY OF KOHLER COATING.
THIS DRAWING IS LOANED ON THE CONDITION THAT IT

TIME/DATE LAST EDITED

PNEUMATIC SCHEMATIC DETAILS

IS NOT TO DO NOT SCALE DRAWING

BE REPRODUCED, COPIED OR OTHERWSE DISPOSED OF AND IS e p————r—— LI

NOT TO BE USED IN WHOLE OR IN PART TO FURNISH
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS TH

INFORMATION INCHES T NETRIC

EREQF. 0.000  3-PLACE DECIMAL +,005" +.06MM

THE ACCEPTANCE OF THIS DRAWING IS AN ACCEPTANCE OF THE  [0o0  2-pusce oeoww | 010" | 13w | 2™ BY JOF

FOREGOING CONDITIONS AND THE RECOGNITION OF THE EXCLUSNE (oo 1-PLace DECMAL | £020° | +.25MM

REV.

DATE 8 /1 5 /1 4 DRAWING NO.

OWNERSHP IN AND TO THE DRAWING AND THE SUBJECT MATTER | o.  o-purce oeowa | zose® | ssow | O BY

DEPICTED AS THE PROPERTY OF KOHLER COATING.

FABRICATION TOLERANCES: | #£.100° | +2.0MM

ALL DIMENSIONS IN

TECH,

INCHES (UNLESS OTHERVISE NOTED) contact HERB KOHLER

i A000968-551

REF.

R A NIED | SIE )




SUB TOTAL

> uQJ L >
UNIT 5 8 PARTNO % i DESCRIPTION
1 1 | A |A000568-S60-A D| 0 [WATER PIPING ASSEMBLY
01 1 1 | P |EO014165 WATER FILTER
01.1 1 1 | P |EO014166 FILTER MOUNTING BRACKET
02 2 | 2 | P |E0014167 WATER REGULATOR
03 2 | 2 | PE|E0003929 SOLENOID VALVE
04 1 1 | P |EO013491 BALL VALVE (1/4" NPTF)
05 3 | 3| P |E0011733-02 SPLIT CLAMP
05.1 2.5"17.5"| H |[HO000169 ALL THREAD (3/8-16NC)
05.2 2 | 6 | H|HO0000357 HEX JAM NUT (3/8-16NC)
06 10 | 10 | H |[HO000195 SHORT NIPPLE (1/2" NPTF X 1-1/2" LG)
07 2 | 2 | H|HO0000741 NIPPLE (1/2" NPT X 2.5" LG)
08 1 1 | H |HO000197 TEE (1/2" NPTF)
09 5 | 5| H|HO0000189 ELBOW-90 (1/2" NPTF)
10 6 | 6 | H|HO0000239 UNION (1/2" NPTF)
11 1 1 | H |HO000647 REDUCER BUSHING (1/2"NPTM TO 1/4"NPTF)
13 1 1 | H |HO000268 SHORT NIPPLE (1/4" NPTF X 1-1/2" LG)
14 4 | 4 | P |E0011822-02 BRASS HOSE ADAPTER (1/2" HOSE, 1/2" NPT)
15 20' | 20'| P |[E0012339 1/2 HOSE (.84" O.D.)
16 4 | 4 | P |E0012913 HOSE CLAMP
17 1 1 | P |EO013493 TUBE FITTING 1/4" NPT - 1/4" TUBE
18 30' | 30'| P |E0013634 1/4" TUBE, WATER (WHITE)
19 1 1 | P |EOO14168 PRESSURE GAUGE (0-30 PSI)
20 1 1 | P |EO014169 PRESSURE GAUGE (0-60 PSI)
21 1 1 | H |H0000279 NIPPLE (1/2" NPT X 3" LG)
22 1 1 | H |H0000280 NIPPLE (1/2" NPT X 4" LG)
23 2 | 2 | H|HO0001157 NIPPLE (1/2" NPT X 4.5" LG)
24 1 1 | H |HO001158 PIPE (1/2" NPT SCH 40 X 7.25" LG)
25 1 1 | M |D004233-S01-A D| 0] FILTER MOUNTING PLATE
25.1 2 | 2 | H[H0000429 HEX HD CAP SCREW (3/8-16NC X 1.25 LG)
25.2 2 | 2 | H|HO0000072 LOCKWASHER (3/8")
26 1 1 | M |D004234-S01-A D| 0] WATER PIPING MOUNT
26.1 3 | 3 | H|HO0000429 HEX HD CAP SCREW (3/8-16NC X 1.25 LG)
26.2 3 | 3 | H|HO0000072 LOCKWASHER (3/8")
27 1 1 | H |HO000645 CROSS (1/2" NPTF)




BILL OF MATERIAL

ITEM| DWG. NO. QTY. DESCRIPTION MAT'L. / REMARKS WT.
WASH ROLL
@ NOZZLES

Q‘u = = = = = = = = = = = = = = = = = = = = = = = = = = = =gin

N T T o T T T T T T T o T o T |
9 9 © © © © © © © © O © O © © © © v © 0 © 0 © °©O© 0 O 0 0

® @

/|

RUD RUOLDER
— ASSEMBLY

== 7

e

oy '
@\ TO DRAIN TO DRAIN

DRIVE SIDE

UPERATHR SIDE

D]

COPYRIGHT © 2014 KOHLER COATING EST. WT. = 0. 0 #
8 T
: @& =—| KOHLER COATING I WATER PIPING ASSEMBLY
6 THIRD ANGLE PROJECTION | UNIONTOWN, OHIO U.SA. [
FINISH SYMBOLS
5 e | wcon | THS DRAWING IS THE PROPERTY OF KOHLER COATING. TWE/DATE LAST EDTED E
6 | 04 v | THS DRAMNG IS LOANED ON THE CONDION THAT I IS NOT 10 DO NOT SCALE DRAWING o TERIAL
4 ' BE REPRODUCED, COPED OR OTHERWISE DISPOSED OF AND IS MCHRE SIFICE TLSRAEES (WSS OTHERNSE SPECFED)
3 32V | 08 v/ | NOTTOBE USED IN WHOLE OR IN PART TO FURNISH INFORMATION IORES | WeTRE
FOR THE MAKING OF DRAWINGS, PRINTS OR PARTS THEREQF. | 0000  3-pLACE DECMAL | 005" | oeuM IRAVING NI REV.
8 V| 16 V' | THE ACCERTANCE OF THS DRANNG IS AN ACDEPIANCE OF TE (a0 2-suce oeown | 2ot | sosws | ™™ B JGF e 8/6/14
e 125 vV 32 v/ | FOREGOING CONDITIONS AND THE RECOGNION OF THE EXCLUSME |00  1-PLACE DECMAL | £020° | +.25MM AT
| | ADDED TEMS 28 THRU 31 JGF 20 v | 63 v | CHNERSHP N AND TO THE DRAMNG AND THE SUBJECT WATTER | 0. o-puce oeouw. | zowr | ssows | K BY -
12/5/14 : DEPICTED AS THE PROPERTY OF KOHLER COKTING. rigRCATON ToLeRmces: | 1o | szom [ — —
NAME CHK'D. ,
No. REVISION DATE we | 0V |8V ALL DIMENSIONS IN_INCHES (UNLESS OTHERWISE NOTED) contect HERB KOHLER SAE RS um | sz )






